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SPORTON LAB.

History of this test report

Report No. Version Description Issue Date

FR412509G 01 Initial issue of report Apr. 18, 2023

Revise Appendix A and Appendix D

FR412509G 02 This report is an updated version, replacing the report Apr. 24,2023
issued on Apr. 18, 2023.
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Summary of Test Result

Report Ref Std. Result
Clause Clause Test ltems (PASS/FAIL) Remark
3.1 15.407(e) 6dB & 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Reporting only -
3.2 15.407(a) Maximum E.|.R.P Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
2.51dB
3.4 15.407(b) Unwanted Emissions Pass under the limit at
5895.00 MHz
24.62 dB
3.5 15.207 AC Conducted Emission Pass under the limit at
0.15 MHz
3.6 15.203 Antenna Requirement Pass -

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2.  The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are

declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Yun Huang
Report Producer: Michelle Chen
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs

WCDMAV/LTE, Bluetooth, BLE, BLE (CH2-76), Wi-Fi 2.4GHz 802.11b/g/n/ax, Wi-Fi 5GHz
802.11a/n/ac/ax, NFC, UWB and GPS.

Antenna Type
WLAN: PIFA Antenna

EUT Information List

S/N Performed Test Item
1JE6501069703033A200F93 RF Conducted Measurement
41171JEAVL0O0Q7 Radiated Spurious Emission

41291JEAVLO07H Conducted Emission

Antenna information

5850 MHz ~ 5895 MHz | Peak Gain (dBi) |-1.4

Remark: The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

summary.

1.2 Modification of EUT

No modifications made to the EUT during the testing.
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1.3

Testing Location

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.
THO5-HY, CO07-HY, 03CH11-HY

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786

1.4 Applicable Standards
According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:
+ FCC Part 15 Subpart E
+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.
+ FCC KDB 291074 D02 EMC Measurement vO1
+ ANSI C63.10-2013
Remark:
1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.
2. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:
landscape), and adjusting the measurement antenna orientation, following C63.10 exploratory test

procedures and find Y plane with Adapter as worst plane.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

F N
Frequency Band Bandwidth Channel requency E0
(MHz)
169 5845 Straddle
20 MHz 173 5865
5850-5895 MHz 177 5885
(U-NII1-4) 167 5835 Straddle
40 MHz
175 5875
80 MHz 171 5855 Straddle

Note: The channel noted with “straddle” spans 5.725-5.850 GHz and 5.850-5.895 GHz.
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2.2 Test Mode

This device support 26/52/106/242/484/996-tone RU.

The PSD of partial RU is reduced to be smaller than full RU according to TCB workshop interim
guidance Oct. 2022.

The 802.11ax mode is investigated among different tones, full resource units (RU), partial resource
units. The partial RU has no higher power than full RU’s, thus the full RU is chosen as main test
configuration.

The partial RU modes in HE40/HE80 are covered by modes in HE20 because the power setting is
identical

The 242-tone RU is covered by 20MHz channel, 484-tone RU is covered by 40MHz channel and
996-tone RU is covered by 80MHz channel.

The final test modes include the worst data rates for each modulation shown in the table below.

Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 MCSO0
802.11n HT40 MCSO0
802.11ac VHT20 MCSO0
802.11ac VHT40 MCSO0
802.11ac VHT80 MCSO0
802.11ax HE20 MCSO0
802.11ax HE40 MCSO0
802.11ax HE80 MCSO0
Test Cases
AC Conducted | Mode 1: WLAN (5GHz) Link + Bluetooth Link + USB Cable (Charging from AC
Emission Adapter)
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RF test channel of UNII-4 and UNII-3 &-4 span channels
Ch.# 802.11a 802.11n HT20
L Low 169 169
Middle 173 173
H | High 177 177
Ch. # RF test channel of UNII-4 and UNII-3 &-4 span channels
802.11ac VHT20 802.11ac VHT40 802.11ac VHT80
L Low 169 167 -
Middle 173 - 171
H | High 177 175 -
Ch. # RF test channel of UNII-4 and UNII-3 &-4 span channels
802.11ax HE20 802.11ax HE40 802.11ax HE80
L Low 169 167 -
M | Middle 173 - 171
H | High 177 175 -

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are

determined by the Max. RF conducted power.

2.3 Connection Diagram of Test System

<AC Conducted Emission Mode>

EUT
(USB Cabile)

120VackElHz

Adapter

]

L]

Bluetaoth

EUT Earphone

Notebook

WILAN AP
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<WLAN Tx Mode>

120V ac/B0Hz
Adapter

]
EUT

(USB Cable)

EUT

2.4 Support Unit used in test configuration and system

Item |Equipment Brand Name |Model Name FCC ID Data Cable [Power Cord
1, |Bluetooth Sony SBH20 PY7-RD0010 N/A N/A
Earphone

2. |WLANAP ASUS RT-AC52 MSQ-RTAC4A00 |N/A Unshielded, 1.8 m

AC I/P:
. Unshielded, 1.2 m

3. |Notebook DELL Latitude 3400 FCC DoC N/A
DC O/P:
Shielded, 1.8 m

4. |Adapter Chicony G9BR1 N/A N/A N/A

5. |Adapter Aohai G9BR1 N/A N/A N/A

2.5 EUT Operation Test Setup

The RF test items, utility “adb command 1.0.36” was installed in Notebook which was programmed in
order to make the EUT get into the engineering modes to provide channel selection, power level, data
rate and the application type and for continuous transmitting signals.
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2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2(dB)
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3 Test Result
3.1 6dB and 26dB and 99% Occupied Bandwidth Measurement
3.1.1Description of 6dB and 26dB and 99% Occupied Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.
26dB and 99% Occupied bandwidth are reporting only.

3.1.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3Test Procedures

The testing follows FCC KDB 291074 D02 EMC Measurement vO1 Section 2.11 Minimum Emission
bandwidth

o g A~ w0 NP

Set RBW = 100 kHz.

Set the VBW = 3 x RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 6 dB down from the peak of the emission.

Measure and record the results in the test report.

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section C) Emission bandwidth

1. Set RBW = approximately 1% of the emission bandwidth.
2. Set the VBW > RBW.
3. Detector = Peak.
4. Trace mode = max hold
5. Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement
as needed until the RBW/EBW ratio is approximately 1%.
6. For 99% bandwidth measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.
TEL: 886-3-327-0868 Page Number 1 12 of 27
FAX: 886-3-327-0855 Issue Date 1 Apr. 24, 2023

Report Template No.: BU5-FR15EWLUNII4 AC MA Version 2.0 Report Version 1 02



swanranas. FCC RADIO TEST REPORT Report No. : FR412509G

3.1.4Test Setup

Spectrum Analyzer EUT

3.1.5Test Result of 6dB and 26dB and 99% Occupied Bandwidth

Please refer to Appendix A.
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3.2 Maximum E.l.R.P Output Power Measurement

3.2.1Limit of Maximum E.I.R.P Output Power

For client devices operating under the control of an indoor access point in the 5.850-5.895 GHz band,
the maximum power spectral density must not exceed 14 dBm e.i.r.p. in any 1-megahertz band, and
the maximum e.i.r.p. over the frequency band of operation must not exceed 30 dBm. Client devices
operating on a channel that spans the 5.725-5.850 GHz and 5.850-5.895 GHz bands must not

exceed an e.i.r.p. of 30 dBm.

3.2.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New
Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle

correction factor is required.

3.2.4Test Setup

[ 1 ] g

Power Meter Attenuator EUT

3.2.5Test Result of Maximum Conducted Output Power

Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

1.  For client devices operating under the control of an indoor access point in the 5.850-5.895 GHz
band, the maximum power spectral density must not exceed 14 dBm e.i.r.p. in any 1-megahertz
band.

2.  For client devices operating on a channel that spans the 5.725-5.850 GHz and 5.850-5.895 GHz
bands shall meet both 15.407(a)(3)(i) 30dBm/500kHz and 15.407(a)(3)(iii) 14dBm/MHz limit,
where the stringent limit 14dBm/MHz is applied.

3.  For an indoor access point operating on a channel that spans the 5.725-5.850 GHz and
5.850-5.895 GHz bands shall meet both 15.407(a)(3)(ii)) 36dBm limit, where the stringent limit
20dBm/MHz is applied.

3.3.2Measuring Instruments

Please refer to the measuring equipment list in this test report.
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3.3.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).

- Measure the duty cycle.
+ Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW =1 MHz.
+ Set VBW = 3 MHz.
« Number of points in sweep =2 Span / RBW.
- Sweep time = auto.
+ Detector = RMS

- Trace average at least 100 traces in power averaging mode.

+ Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and
record it.

3.3.4Test Setup

(ol [} O
Spect A
pectrum Analyzer EUT
3.3.5Test Result of Power Spectral Density
Please refer to Appendix A.
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.4.1Limit of Unwanted Emissions

(1) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as the following table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.
E=w HV/m, where P is the eirp (Watts)
(2) For transmitters operating solely in the 5.850-5.895 GHz band or operating on a channel that
spans across 5.725-5.895 GHz:
15.407(b)(5)(ii), all emissions at or above 5.895 GHz shall not exceed an e.i.r.p. of =5 dBm/MHz
and shall decrease linearly to an e.i.r.p. of —27 dBm/MHz at or above 5.925 GHz.
All emissions below 5.725 GHz shall not exceed an e.i.r.p. of =27 dBm/MHz at 5.65 GHz
increasing linearly to 10 dBm/MHz at 5.7 GHz, and from 5.7 GHz increasing linearly to a level of
15.6 dBm/MHz at 5.72 GHz, and from 5.72 GHz increasing linearly to a level of 27 dBm/MHz at
5.725 GHz.
(3) KDB789033 D02 v02r01 G)2)c)
Use guidance in KDB Publication 789033 for all measurements. Unwanted emissions outside of
restricted bands are measured with an RMS detector. In addition, 15.35(b) applies where the peak
emissions must be limited to no more than 20 dB above the average limit.
Unwanted band-edge emissions may be measured using the integration method as described in
KDB Publication 789033 3. d) (ii). Emissions below 5725 MHz should be measured using

peak-detection while emission above 5895 MHz should be measured using average.
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Frequency(GHz) EIRP (dBm) Field Strength @3m distance Note
(dBuV/m)
Below 5.65 -27dBm/MHz 68.2 Peak
5.7 10dBm/MHz 105.2 Peak
5.72 15.6dBm/MHz 110.8 Peak
5.725 27dBm/MHz 122.2 Peak
5.895 -5dBm/MHz 90.2 Average
5.895 15dBm/MHz 110.2 Peak
Above 5.925 -27dBm/MHz 68.2 Average
Above 5.925 -7dBm/MHz 88.2 Peak

Note: Field strength at 3 m distance is converted to EIRP as the following equation:
EIRP[dBm] = E[dBuV/m]- 95.2

3.4.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02rO1.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz
RBW = 120 kHz
VBW = 300 kHz
Detector = Peak
Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW = 3 MHz
Detector = Peak
Sweep time = auto
Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.
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2. The EUT was placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT was placed at distance 3 meter from measurement antenna which was mounted on the
top of a variable height antenna tower.

4. The measurement antenna is a broadband antenna and its height is adjusted between one
meter and four meters above ground to find the maximum value of the field strength for both
horizontal polarization and vertical polarization.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. Radiated testing below 1GHz was performed by adjusting the antenna tower from 1m to 4m and
by rotating the turn table from 0 degree to 360 degree to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6dB margin
against QP limit line, the position is marked as “-“.

7. Radiated testing above 1GHz was performed by adjusting the antenna tower from 1m to 4m and
by rotating the turn table from O degree to 360 degree to find the peak maximum hold reading for
scanning all frequencies.

When there is no suspected emission found and the harmonic emission level is with at least 6dB

margin against average limit line, the position is marked as “-“.

3.4.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver
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For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer | Receiver

For radiated test from 1GHz to 18GHz
RX Antenna

_ —’.

1.5m
m—'—!—

Metal Full Soldered Ground Plane
o0

Spectrum Analyzer / Receiver

—
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

== ..

Spectrum Analyzer / Receiver

3.4.5Test Results of Radiated Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.4.6Test Results of Radiated Spurious Emissions (above 18 GHz)

For frequency above 18GHz, the pre-scanned result is 20dB lower than the limit line is not reported.

3.4.7Test Result of Radiated Band Edges

Please refer to Appendix C and D.

3.4.8Duty Cycle

Please refer to Appendix E.

3.4.9Test Result of Unwanted Radiated Emission (30MHz ~ 10th Harmonic)

Please refer to Appendix C and D.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

3.5 AC Conducted Emission Measurement

3.5.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio

frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of emission (MHz)

Conducted limit (dBuV)

Quasi-peak Average

0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

3.5.2Measuring Instruments

*Decreases with the logarithm of the frequency.

Please refer to the measuring equipment list in this test report.

3.5.3Test Procedures

1.

© N o g k~ w0 DN

80 centimeters from any other grounded conducting surface.

Hold Mode.

All the support units are connecting to the other LISN.

The frequency range from 150 kHz to 30 MHz was searched.

The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least
Connect EUT to the power mains through a line impedance stabilization network (LISN).

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN shall be used.

Both sides of AC line were checked for maximum conducted interference.

Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
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3.5.4Test Setup

| =xbesiaatnain dos Tt o mr e e T T e i S o T g T et Al B ST s o e |
I |
| |
I Rear of EUT to be flushed !
I with rear of table top ]
I 1
| |
I |
| —— |
| e EUT '
I - ol [ I l 80 cm to
| Receiver | gruund
I 500} RF Cable SHem : plane
I |
| |4 |
| 2 |
| i
| “3bp ;
|
| AC :
| AMH | |
I [LISH) : |
I |
| = = | 5
I s | -
I o -~ Bonded to horizontal l o e
- round plane P
AT st el SR COUNURININL . DI, - SO i
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.5.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.6 Antenna Requirements
3.6.1Standard Applicable

The use of a permanently attached antenna or of an antenna that uses a unique coupling to the

intentional radiator shall be considered sufficient to comply with the rule.

3.6.2Antenna Anti-Replacement Construction

An embedded-in antenna design is used.
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4 List of Measuring Equipment

Instrument | Brand Name | Model No. Serial No. |Characteristics Calg)arfetion Test Date Due Date Remark
BiogAntenna | Teseq | CPLETIO& | VRS | somHz-16Hz | oct. 07, 2023 | o O 20 oct. 06, 2024 <o§8ﬂ?§iﬁ?y>
Loop Antenna ggm‘;é HFH2-22 100488 | 9 kHz~30 MHz | Sep. 12, 2023 F,\‘Z:;_zz%,zz%zzf Sep. 11, 2024 <o§8ﬂ?§iﬁ?y>
Horn Antenna | SSHWARZBE | BBHA 9120 D 9120001620 1GHZ~18GHz | Aug. 17, 2023 Fﬁz.r'zzgé’z%;[ Aug. 16, 2024 (oggﬂiﬂiﬂv)
SHF-EHF Hom| SCHWARZBE | BBHA 9170 1223 | 18GHz-40GHz | Jul. 10,2023 | "8 22 2080 7| uui. 09, 2024 (oggﬂiﬂiﬂv)
Amplifier | SONOMA 310N 187312 | OkHz~1GHz | Dec. 08,2023 |'\o O 127"/ Dec. 07, 2024 (osgﬂ?}i?ﬁv)
Preamplfier | (T el 11D, | o | EC1900245 | 10MHz-7GHz | Jan. 09, 2024 [NBr O 20857 Jan. 08, 2025 (Oﬁgﬂﬂi_";\()
Preamplifier | Jet-Power JPA°113?'55'30 17122883000 1GHz~18GHz | Jun. 14, 2023 “,('Aa;'r_°03é,22002244~ Jun. 13, 2024 (OﬁgdHiﬂi_"ﬁY)
Preamplifier EMEC EM18G40G | 060801 |18GHz~40GHz | Jun. 27, 2023 l\'/\l/laar;'-OOSé,22002244~ Jun. 26, 2024 (osl?gdHiﬂi-orTY)
i‘:;cl;rzuer? Keysight N9O10A | MY54200486 | 10Hz~44GHz | Oct. 05, 2023 l\'/\l/laar;'-OOSé,22002244~ Oct. 04, 2024 (osl?gdHiﬂi-orTY)
Controller EMEC EM 1000 NA v gantas VA ['ar 05, 200a | A (osl?gdHiﬂi-orTY)
AntennaMast| EMEC  |AM-BS-4500-B|  N/A 1~4m NA o ot | A (oggdHiﬂiiTY)
Turn Table EMEC TT 2000 N/A | 0~360 Degree NA o ot | A (Oggﬂf}i_";\()
Software Audix 620008.04 | RK001053 N/A NA o ot | A (Oggﬂf}i_";\()
RF Cable ';BE'EFEE SUC%ZLEX MY1595/2 | 30MHz~40GHz | Mar. 07, 2023 l\|<l/|a;';:003é,22002244~ Mar. 06, 2024 (o?gﬂiﬂiﬁ:\()
RF Cable ';BE'EFEE SUC%ZLEX MY1595/2 | 30MHz~40GHz | Mar. 06, 2024 l\|<l/|a;}.0(§5é’22002244~ Mar. 05, 2025 (o?gﬂiﬂiﬁ:\()
RF Cable | goonRe | SUSREIEX | Mv2ss9/2 | 30MHz-40GHz | Mar. 07, 2023 |NRr 05 208 Mar. 06, 2024 (0§gdHiﬁi_°£Y)
RF Cable | goonRe | SYSREIEX | Mv28s9/2 | 30MHz-40GHz | Mar. 06, 2024 |NBr O 20887 Mar. 05, 2025 (0§gdHiﬁi_°£Y)
RF Cable | goonRe | SUOR5 T | 8039512 | 9K=30M | Mar. 07, 2023 |NBr 05 208 Mar. 06, 2024 (Oﬁgﬂﬂi_";\()
RECable | BUbNER | o Crop | 8039612 | 9K-30M | Mar 06, 2024 | (o GO 20T M. 05, 2025 | oFESON
RECable | BUbNER | o Crop .| 8039512 | 30M-40G | Mar 07,2023 | (o G 0T W 06, 2024 | oFENSOR
RFcable | HURSRE | SUSORTTX | 8039512 | 30M-40G | Mar. 06, 2024 |Rr OO ZEE | Mar. 05, 2025 (OigdHiﬂi_o;Y)
Filter Wainwright | 9 Ea 109003 SNt 1:53G LoW | sep. 11, 2023 e 08, 2004 | Sep- 10,2024 (OigdHiﬂi_o;Y)
Filter Wainwright gyfg%)(éz{ggggl SN3 6';233'*'3“:2?“ Sep. 11, 2023 l\ll\l/laar;’-OOSé,22002244~ Sep. 10, 2024 (OigdHiﬂi_o;Y)
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Instrument | Brand Name | Model No. Serial No. |Characteristics Calg)ar:ietion Test Date Due Date Remark
ASower | ACPOWER | AFC-11003G | F317040033 N/A N/A Mar. 15, 2024 N/A %’ggﬁ%‘
Software Ronde & lEmcazv1030]  NiA N/A N/A Mar. 15, 2024 N/A %’gggcﬂ%
Pulse Limiter | SCMWARZBE | VISD 8501F | 8867L | oktiz 200MHz | Oct. 20, 2023 | Mar. 15, 2024 | Oct. 19, 2024 %Sggcﬂ%
ynolbne | TESEQ NNB 51 45051 N/A Mar. 10, 2024 | Mar. 15, 2024 | Mar. 09, 2025 %’gggcﬂ%
gourtine | TeEsEQ NNB 52 36122 N/A Mar. 07, 2024 | Mar. 15, 2024 | Mar. 06, 2025 %’ggﬁ%‘
Eg’!gﬂf:: ggmzri ESR3 102317 | 9kHz~3.6GHz | Sep. 20, 2023 | Mar. 15, 2024 | Sep. 19, 2024 %’gggcﬂ%
Hygrometer | TECPEL | DTM-303A | TP201996 N/A Nov. 07. 2023 %1“5_2295',25’523; Nov. 06. 2024 E:T",_r"gg‘_ﬁf(‘;
Power Sensor| DARE | RPR3008W %gﬁ?\}gﬁzg; 10MHz~8GHz | Feb. 07, 2023 |\ 2 273~ Feb. 06, 2024 (C:T",_"’gg_ﬂf(‘;
Aifl;lr Ronde & FSV40 101565 | 10Hz ~ 40GHz | Dec. 26, 2022 "I‘D‘;"é_zfé‘zggg’g Dec. 25, 2023 (C:T",_"’gg_ﬂf(‘;
Aifl;lr Ronde & FSV40 101565 | 10Hz ~ 40GHz | Dec. 19, 2023 %656_1295‘2200223; Dec. 18, 2024 (C:T"'_"’gg_ﬂi‘;
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence

of 95% (U = 2Uc(y)) 3.44 dB

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

6.10 dB

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.30 dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.30dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence
° = 5.30 dB
of 95% (U = 2Uc(y))
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Appendix A. Test Result of Conducted Test Items

Report Number : FR412509G

Test Engineer:

Shiming Liu and Hank Hsu

Temperature:

21~25

°C

Test Date:

2023/11/29~2023/12/25

Relative Humidity:

51~54

%
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TEST RESULTS DATA

Report Number : FR412509G

6dB and 26dB EBW and 99% OBW

UNII-4 single antenna

99% 26dB 6 dB 6 dB
Data Freq. Bandwidth Bandwidth Bandwidth Bandwidth )
Mod. | g2 INvY CH. | it | ki) (MHz) (MHz) Min. Limit | T 2ss/Fal
(MHz)
Ant 1 - Ant 1 - Ant 1 -
11a [6Mbps| 1 | 169 | 5845 | 17.53 - 30.48 - 16.45 - 0.5 Pass
11a |6Mbps| 1| 173 | 5865 | 17.38 - 24.72 - 16.50 - 0.5 Pass
11a [6Mbps| 1 | 177 | 5885 | 17.48 - 26.88 - 16.50 - 0.5 Pass
HT20 [MCSO| 1| 169 | 5845 | 18.68 - 33.84 - 17.70 - 0.5 Pass
HT20 | MCSO0 | 1 173 | 5865 | 18.43 - 33.04 - 17.70 - 0.5 Pass
HT20 [MCSO| 1| 177 | 5885 | 18.53 - 30.64 - 17.70 - 0.5 Pass
HT40 | MCSO0| 1 167 | 5835 | 37.36 - 80.32 - 36.54 - 0.5 Pass
HT40 [MCSO| 1| 175 | 5875 | 37.76 - 79.20 - 36.54 - 0.5 Pass
VHT20{ MCSO0| 1 169 | 5845 | 18.48 - 32.80 - 17.70 - 0.5 Pass
VHT20[ MCSO| 1| 173 | 5865 | 18.48 - 29.52 - 17.70 - 0.5 Pass
VHT20{ MCSO0| 1 177 | 5885 | 18.63 - 31.04 - 17.70 - 0.5 Pass
VHT40[{ MCSO| 1| 167 | 5835 | 37.06 - 74.08 - 36.54 - 0.5 Pass
VHT40{ MCSO0| 1 175 | 5875 | 37.06 - 66.88 - 36.54 - 0.5 Pass
VHT80[ MCSO| 1| 171 | 5855 | 75.88 - 82.88 - 76.48 - 0.5 Pass
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Report Number : FR412509G

TEST RESULTS DATA
Average Power Table

UNII-4 single antenna
Average
vod. | P2 Kyl oy, | Frea C°§g\/‘;§ed (Sg) E.ILR.P Power | E.I.R.P Limit
Rate (MHz) (dBm) (dBm) (dBm)
Ant 1 - SUM | Ant 1 - Ant 1 - Ant 1 -
11a |6Mbps| 1| 169 | 5845 | 17.30 - -1.40 - 15.90 - 30 30
11a [6Mbps| 1| 173 | 5865 | 17.40 - -1.40 - 16.00 - 30 30
11a |6Mbps| 1 | 177 | 5885 | 17.30 - -1.40 - 15.90 - 30 30
HT20 [ MCSO| 1 | 169 | 5845 | 17.20 - -1.40 - 15.80 - 30 30
HT20 | MCSO| 1| 173 | 5865 | 17.40 - -1.40 - 16.00 - 30 30
HT20 [ MCSO| 1 | 177 | 5885 | 17.20 - -1.40 - 15.80 - 30 30
HT40 | MCSO| 1 | 167 | 5835 | 16.10 - -1.40 - 14.70 - 30 30
HT40 [ MCSO| 1 | 175 | 5875 | 16.10 - -1.40 - 14.70 - 30 30
VHT20| MCSO| 1 | 169 | 5845 | 17.30 - -1.40 - 15.90 - 30 30
VHT20]| MCSO| 1| 173 | 5865 | 17.30 - -1.40 - 15.90 - 30 30
VHT20| MCSO| 1 | 177 | 5885 | 17.20 - -1.40 - 15.80 - 30 30
VHT40| MCSO| 1| 167 | 5835 | 16.10 - -1.40 - 14.70 - 30 30
VHT40| MCSO| 1 | 175 | 5875 | 16.10 - -1.40 - 14.70 - 30 30
VHT80| MCSO| 1| 171 | 5855 | 15.10 - -1.40 - 13.70 - 30 30
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TEST RESULTS DATA
Power Spectral Density

Report Number : FR412509G

UNII-4 single antenna
Average EIRP
Data Freq. le::gr F.’ower N DG.' IEDISRg PSD Pass
Mod. Rate NTXY CH. (MHz) (dB) with Duty Factor (dBi) (dBm/MHz) Limit /Eail
(dBm/MHz) (dBm/MHz)
Ant1 | Ant2 | Ant1 - SUM | Ant 1 - Ant 1 - Ant 1 -

11a [6Mbps| 1 [ 169 | 5845 | 0.43 - 6.53 - -1.40 - 5.13 - 14.00 | 14.00 | Pass

11a |6Mbps| 1| 173 | 5865 | 0.43 - 6.10 - -1.40 - 4.70 - 14.00 [ 14.00 | Pass

11a [(6Mbps| 1 | 177 | 5885 | 0.43 - 6.05 - -1.40 - 4.65 - 14.00 | 14.00 | Pass

HT20 |MCSO| 1| 169 | 5845 | 0.46 - 6.12 - -1.40 - 4.72 - 14.00 [ 14.00 | Pass
HT20 [ MCSO| 1| 173 | 5865 | 0.46 - 5.75 - -1.40 - 4.35 - 14.00 [ 14.00 | Pass
HT20 |MCSO| 1| 177 | 5885 | 0.46 - 5.65 - -1.40 - 4.25 - 14.00 [ 14.00 | Pass
HT40 [ MCSO| 1| 167 | 5835 | 0.45 - 1.86 - -1.40 - 0.46 - 14.00 [ 14.00 | Pass
HT40 |MCSO| 1| 175 | 5875 | 0.45 - 1.57 - -1.40 - 0.17 - 14.00 [ 14.00 | Pass
VHT20[{MCSO| 1| 169 | 5845 | 0.46 - 5.97 - -1.40 - 4.57 - 14.00 | 14.00 | Pass
VHT20| MCSO| 1 | 173 | 5865 | 0.46 - 5.66 - -1.40 - 4.26 - 14.00 [ 14.00 | Pass
VHT20[{MCSO| 1 | 177 | 5885 | 0.46 - 5.83 - -1.40 - 4.43 - 14.00 | 14.00 | Pass
VHT40| MCSO| 1 | 167 | 5835 | 0.48 - 2.15 - -1.40 - 0.75 - 14.00 [ 14.00 | Pass
VHT40[{MCSO| 1| 175 | 5875 | 0.48 - 1.63 - -1.40 - 0.23 - 14.00 | 14.00 | Pass
VHT80| MCSO| 1 | 171 | 5855 | 0.44 - -2.36 - -1.40 - -3.76 - 14.00 [ 14.00 | Pass

Note: PSD Sum = Max PSD(Ant. 1, Ant. 2) + 10 log (n)
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TEST RESULTS DATA

6dB and 26dB EBW and 99% OBW

Report Number : FR412509G

UNII-4 single antenna

Dat F e gc?%dth B zgdl'adth B GddBdth B 6ddB'dth
ata req. . anawi anawi anawi andwi )
MRS || ey N0 O (Mqu) Config| ™ (\z) (MH2) (MH2) Min. Limt | Fass/Fail

' (MHz)

Ant 1 - Ant 1 - Ant 1 -

HE20 [MCSO| 1| 169 | 5845 | Full | 1938 | - |3416 | - | 1945 | - 05 Pass
HE20 [MCS0| 1| 173 | 5865 | Ful | 1928 | - |3488 | - | 1940 | - 05 Pass
HE20 [MCSO| 1| 177 | 5885 | Full | 1928 | - |3096 | - | 1900 | - 05 Pass
HE40 [MCSO0| 1| 167 | 5635 | Full |37.96 | - |4688 | - |a771 | - 05 Pass
HE40 [MCSO| 1] 175 | 5675 | Full |37.96 | - |4688 | - |a771 | - 05 Pass
HEBO [MCSO0| 1] 171 | 5855 | Full | 7708 | - |82z | - |7792 | - 05 Pass
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TEST RESULTS DATA

Average Power Table

Report Number : FR412509G

UNII-4 single antenna
Average
RU Conducted DG _
Mod. EZ:Z NTY CH. (F“;eH‘;) Config Power (dBi) E"'an';r':]‘;wer E"'(F;'gn:)'m't
. (dBm)

Ant 1 - SUM | Ant1 - Ant 1 - Ant 1 -

HE20 |MCSO| 1| 169 | 5845 | Full |17.30 - -1.40 - 15.90 - 30 30
HE20 | MCSO| 1 | 169 | 5845 | 26/0 | 8.70 - -1.40 - 7.30 - 30 30
HE20 |MCSO| 1 | 169 | 5845 | 52/37 | 11.10 - -1.40 - 9.70 - 30 30
HE20 |MCSO| 1 | 169 | 5845 |106/53| 14.40 - -1.40 - 13.00 - 30 30
HE20 |MCSO| 1| 173 | 5865 | Full |17.30 - -1.40 - 15.90 - 30 30
HE20 | MCSO| 1 | 173 | 5865 | 26/4 | 9.60 - -1.40 - 8.20 - 30 30
HE20 |MCSO| 1 | 173 | 5865 | 52/38 | 11.10 - -1.40 - 9.70 - 30 30
HE20 |MCSO| 1 | 173 | 5865 |106/53| 14.20 - -1.40 - 12.80 - 30 30
HE20 |MCSO| 1| 177 | 5885 | Full |17.20 - -1.40 - 15.80 - 30 30
HE20 | MCSO| 1 | 177 | 5885 | 26/8 | 8.70 - -1.40 - 7.30 - 30 30
HE20 |MCSO| 1 | 177 | 5885 | 52/40 | 11.30 - -1.40 - 9.90 - 30 30
HE20 |MCSO| 1 | 177 | 5885 |106/54| 14.10 - -1.40 - 12.70 - 30 30
HE40 |MCSO| 1 | 167 | 5835 | Full |16.10 - -1.40 - 14.70 - 30 30
HE40 |MCSO| 1| 175 | 5875 | Full |16.10 - -1.40 - 14.70 - 30 30
HE80 |MCSO| 1| 171 | 5855 | Full |15.10 - -1.40 - 13.70 - 30 30
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR412509G

UNII-4 single antenna
Average EIRP

Data Freq. RU_ Fzzgr F.,O\Ner Bensity DG. IE:ISRIS’ PSD Pass

Mod. Rate NT{ CH. (MHz) Config (dB) with Duty Factor (dBi) (dBm/MHz) Limit IFail
. (dBm/MHz) (dBm/MHz)
Ant1 [ Ant2 | Ant1 - SUM | Ant 1 - Ant 1 - Ant 1 -

HE20 ([MCSO| 1| 169 | 5845 | Full | 0.59 - 5.81 - -1.40 - 4.41 - 14.00 [ 14.00 | Pass
HE20 (MCSO| 1| 169 | 5845 | 26/0 | 0.25 - 5.63 - -1.40 - 4.23 - 14.00 [ 14.00 | Pass
HE20 (MCSO| 1| 169 | 5845 | 52/37 | 0.27 - 5.41 - -1.40 - 4.01 - 14.00 [ 14.00 | Pass
HE20 (MCSO| 1| 169 | 5845 |106/53| 0.32 - 5.74 - -1.40 - 4.34 - 14.00 [ 14.00 | Pass
HE20 (MCSO| 1| 173 | 5865 | Full | 0.59 - 5.60 - -1.40 - 4.20 - 14.00 [ 14.00 | Pass
HE20 (MCSO| 1| 173 | 5865 | 26/4 | 0.25 - 5.59 - -1.40 - 4.19 - 14.00 [ 14.00 | Pass
HE20 (MCSO| 1| 173 | 5865 | 52/38 | 0.27 - 5.16 - -1.40 - 3.76 - 14.00 [ 14.00 | Pass
HE20 (MCSO| 1| 173 | 5865 |106/53| 0.32 - 5.55 - -1.40 - 4.15 - 14.00 [ 14.00 | Pass
HE20 (MCSO| 1| 177 | 5885 | Full | 0.59 - 5.57 - -1.40 - 417 - 14.00 [ 14.00 | Pass
HE20 (MCSO| 1| 177 | 5885 | 26/8 | 0.25 - 5.53 - -1.40 - 413 - 14.00 [ 14.00 | Pass
HE20 (MCSO| 1| 177 | 5885 | 52/40 | 0.27 - 5.50 - -1.40 - 4.10 - 14.00 [ 14.00 | Pass
HE20 (MCSO| 1| 177 | 5885 |106/54| 0.32 - 5.53 - -1.40 - 413 - 14.00 [ 14.00 | Pass
HE40 (MCSO| 1| 167 | 5835 | Full | 0.60 - 1.78 - -1.40 - 0.38 - 14.00 [ 14.00 | Pass
HE40 (MCSO| 1| 175 | 5875 | Full | 0.60 - 1.56 - -1.40 - 0.16 - 14.00 [ 14.00 | Pass
HE80 (MCSO| 1| 171 | 5855 | Full | 0.52 - -2.62 - -1.40 - -4.02 - 14.00 [ 14.00 | Pass

Note: PSD Sum = Max PSD(Ant. 1, Ant. 2) + 10 log (n)
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seamran . FCC RADIO TEST REPORT Report No. : FR412509G

\Test Result of 6dB and 26dB and 99% Occupied Bandwidth\

<802.11a>

6dB Bandwidth 26dB Bandwidth

Spectrum 2 Spectrum 2
RefLevel 30.00 dBm  Offset 27.85 0B @ RBW 100 kHz RefLevel 30.00 dBm  Offset 27.85 oB @ RBW 300 kHz
o Att 208 SWT  1.1ms @ VBW 300 kHz _Mode Swesp o att 208 SWT 1ms @ VBW 1MHz Mode Sweep
[@ 1Pk View [@ 1Pk View
M1[1] 0.80 dBm)| M1[1] 17.30 dBm)|
P, 5.8367500 GHz P, 5.8307600 GHz
20 D2[1] 0.07 dB 20 D2[1] 0.24 dB
16.4500 MHz 30.4800 MHz
10 d8 10dBM=——n; g 043 dan BT
Voo, st badi o, |
< ’ - 0dem
‘ w 1 . \
f
J A \
-10 d -10 d
J My Moy \ efn !
) ) - D2 _-17.052 dem— Nt A 4T}
-20 rﬂ L.\' o -20 I WL rume‘
. L sl W b i ) p AR Mg Ly
3 S G 70,5 W,
-40 dBm -40 dBm
50 df -50 de
60 dBr 60 dBr
CF 5.845 GHz 1001 pts Span 50.0 MHz CF 5.845 GHz 1001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5.83675 GHz ~0.80 dBm ML 1 5.83076 GHz -17.30 dBm
D2 M1 1 16,45 MHz 0.07 d@ D2 M1 1 30,48 MHz 0.24 d@
[ il ) WRNRARAED W [ il ) [

99% Occupied Bandwidth N/A
Spectum ) =)

Ref Level 30.00 d8m  Offset 27.85 db @ RBW 300 kHz
po Att 20 d8  SWT 1ms & VBW 1MHz Mode Sweep
[@ 154 view

M1[1) 9.04 dBm)|
; 5.8420520 GHz
=0 Occ Bw 17.532467532 MHz
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Note: The occupied channel bandwidth is maintained within the band of operation.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR412509G

<802.11n HT20>

6dB Bandwidth

26dB Bandwidth

Spectrum 2 Spectrum 2
RefLevel 30.00 dBm  Offset 27.85 0B @ RBW 100 kHz RefLevel 30.00 dBm  Offset 27.85 oB @ RBW 300 kHz
o Att 208 SWT  1.1ms @ VBW 300 kHz _Mode Swesp o Att 20 dB SWT 1ms @ VBW 1MHz Mode Sweep
[@ 1Pk View [@ 1Pk View
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Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5.83615 GHz ~0.72 dBm ML 1 5.82836 GHz -19.07 dBm
D2 M1 1 17.7 MHz -0.35 d@ D2 M1 1 33,84 MHz -0.18 d@
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Spectrum
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Note: The occupied channel bandwidth is maintained within the band of operation.
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<802.11n HT40>

6dB Bandwidth 26dB Bandwidth

Spectrum 2 Spectrum 2
RefLevel 30.00 dBm  Offset 27.86 ob @ RBW 100 kHz RefLevel 30.00 dém  Offset 27.86 0B @ RBW L MHz
o Att 208 SWT  1.1ms @ VBW 300 kHz _Mode Swesp o Att 208 SWT 1ms @ VBW 3MHz  Mode Sweep
[@ 1Pk View [@ 1Pk View
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20 D2[1] 0.38 dB 20 D2[1] 6.70 dB
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Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
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| I )

Note: The occupied channel bandwidth is maintained within the band of operation.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

<802.11ac VHT20>

6dB Bandwidth

26dB Bandwidth

Spectrum 2 Spectrum 2
Ref Level 30.00 dBm  Offset 27.85 0B & RBW 100 kHz Ref Level 30.00 dBm  Offset 27.85 0B & RBW 300 kHz
o att 2008 SWT _ 1.1ms @ VBW 3J00kHz Mode Swesp | att 20d8  SWT 1ms @ VBW _1MHz _Mode Sweep
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Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
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Spectrum 2
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L )| J o
Note: The occupied channel bandwidth is maintained within the band of operation.
TEL: 886-3-327-0868 Page Number 1 A2-4 of 14

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

<802.11ac VHT40>

6dB Bandwidth

26dB Bandwidth

Spectrum 2 Spectrum 2
RefLevel 30.00 dBm  Offset 27.86 ob @ RBW 100 kHz RefLevel 30.00 dém  Offset 27.86 0B @ RBW L MHz
o Att 208 SWT  1.1ms @ VBW 300 kHz _Mode Swesp o att 208 SWT 1ms @ VBW 3MHz  Mode Sweep
[@ 1Pk View [@ 1Pk View
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Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5.81673 GHz ~5.46 dBm ML 1 5.79948 GHz -17.30 dBm
D2 M1 1 36,54 MHz -0.24 d@ D2 M1 1 74,08 MHz -3.72 d@
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Spectrum
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Note: The occupied channel bandwidth is maintained within the band of operation.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 A2-5 of 14




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

<802.11ac VHT80>

6dB Bandwidth

26dB Bandwidth

Spectrum 2 Spectrum 2
RefLevel 30.00 dém  Offset 27.70 0B w RBW 100 kHz RefLevel 30.00 dém  Offset 27.75 0B @ RBW L MHz
o Att 208 SWT  1.6ms @ VBW 300 khz _Mode Swesp o Att 208 SWT 1ms @ VBW 3MHz  Mode Sweep
[@ 1Pk View [@ 1Pk View
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Note: The occupied channel bandwidth is maintained within the band of operation.
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seamran . FCC RADIO TEST REPORT Report No. : FR412509G

<802.11ax HE20>

6dB Bandwidth 26dB Bandwidth

Spectrum 2 Spectrum 2
RefLevel 30.00 dBm  Offset 27.85 0B @ RBW 100 kHz RefLevel 30.00 dBm  Offset 27.85 oB @ RBW 300 kHz
o Att 208 SWT  1.1ms @ VBW 300 kHz _Mode Swesp o Att 20 dB SWT 1ms @ VBW 1MHz Mode Sweep
[@ 1Pk View [@ 1Pk View
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Marker Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
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| I )

Note: The occupied channel bandwidth is maintained within the band of operation.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

<802.11ax HE40>

6dB Bandwidth

26dB Bandwidth

Spectrum 2 Spectrum 2
RefLevel 30.00 dBm  Offset 27.86 ob @ RBW 100 kHz RefLevel 30.00 dém  Offset 27.86 0B @ RBW L MHz
o Att 208 SWT  1.1ms @ VBW 300 khz _ Mode Sweep o att 208 SWT 1ms @ VBW 3MHz  Mode Sweep
[@ 1Pk View [@ 1Pk View
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Note: The occupied channel bandwidth is maintained within the band of operation.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

<802.11ax HE80>

6dB Bandwidth

26dB Bandwidth

Spectrum 2 Spectrum 2
RefLevel 30.00 dém  Offset 27.70 0B w RBW 100 kHz RefLevel 30.00 dém  Offset 27.75 0B @ RBW L MHz
o Att 208 SWT  1.6ms @ VBW 300 khz _Mode Swesp o att 208 SWT 1ms @ VBW 3MHz  Mode Sweep
[@ 1Pk View [@ 1Pk View
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Note: The occupied channel bandwidth is maintained within the band of operation.
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Test Result of Power Spectral Density|
<802.11a>

Maximum Power Density Plot (dBm/MHz)
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<802.11n HT20>

Maximum Power Density Plot (dBm/MHz)
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<802.11n HT40>

Maximum Power Density Plot (dBm/MHz)

Spectrum |:%’
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<802. 11ac VHT20>

Maximum Power Density Plot (dBm/MHz)
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<802. 11ac VHT40>

Maximum Power Density Plot (dBm/MHz)
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<802.11ac VHT80>

Maximum Power Density Plot (dBm/MHz)
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<802.11ax HE20>

Maximum Power Density Plot (dBm/MHz)
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<802.11ax HE40>

<802.11ax HE80>

Maximum Power Density Plot (dBm/MHz)
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Appendix B. AC Conducted Emission Test Results

Temperature : 20.5~21.7°C
Relative Humidity : |41.2~46.4%

Test Engineer : |Louis Chung

TEL: 886-3-327-0868 Page Number : B1 of B1
FAX: 886-3-327-0855



EUT Information
Report NO :
Test Mode :
Test Voltage :
Phase :

412509
Mode 1
120Vac/60Hz
Line

Full Spectrum

100

Level in dBuV
n
(]

CISPR22-QP LimitatMain Ports

40* ‘
30+ L 4
¢
201  2a
10+
0 : —t—+—+—+—+— : ———t : !
150k 300 400500 800 1M 2M 3M 4M EM 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuVv) | (dB) (dB)
0.150000 41.38 66.00 2462 | L1 OFF 19.9
0.150000 25.15 56.00 30.85 | L1 OFF 19.9
0.177450 38.64 64.60 2596 | L1 OFF 19.9
0.177450 20.82 54.60 33.78 | L1 OFF 19.9
0.201570 31.84 63.55 31.71 | L1 OFF 19.9
0.201570 17.98 53.55 35,57 | L1 OFF 19.9
0.439530 25.46 57.07 3161 | L1 OFF 19.9
0.439530 18.04 47.07 29.03 | L1 OFF 19.9
0.491640 19.43 56.14 36.71 | L1 OFF 19.9
0.491640 15.27 46.14 30.87 | L1 OFF 19.9
0.553830 20.31 56.00 35.69 | L1 OFF 19.9
0.553830 15.59 46.00 3041 | L1 OFF 19.9




EUT Information
Report NO :
Test Mode :
Test Voltage :
Phase :

412509
Mode 1
120Vac/60Hz
Neutral

Full Spectrum

100

Level in dBuV
n
(]

CISPR22-QP LimitatMain Ports

2
30T ¢
&
20+ 2
1 4
10+
0 } } —+—+— } } —+— } } |
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency inHz
Final_Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter Corr.
(MHz) (dBuv) (dBuv) (dBuVv) | (dB) (dB)
0.150675 25.23 55.96 30.73 | N OFF 19.9
0.150675 40.98 65.96 2498 | N OFF 19.9
0.168990 20.07 55.01 3494 | N OFF 19.9
0.168990 38.60 65.01 26.41 | N OFF 19.9
0.208500 18.31 53.27 3496 | N OFF 19.9
0.208500 32.01 63.27 31.26 | N OFF 19.9
0.433500 14.16 47.19 33.03 | N OFF 19.9
0.433500 16.90 57.19 40.29 | N OFF 19.9
0.497850 15.58 46.04 30.46 | N OFF 19.9
0.497850 20.33 56.04 3571 | N OFF 19.9
0.549870 16.82 46.00 29.18 | N OFF 19.9
0.549870 23.08 56.00 3292 | N OFF 19.9




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

Appendix B. Radiated Spurious Emission

Temperature : 19.1~21.1°C
Test Engineer : Fu Chen, Sam Chou and Troye Hsieh
Relative Humidity : 44 .1~67.1%
UNII-4 - 5835~5885MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|{(dBupV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
5642.775 50.63 | -17.57 68.2 41.31 33.09 11.23 35 100 15 P H
5689.975 50.44 | -47.37 | 97.81 40.72 33.42 11.27 | 34.97 | 100 15 P H
5711.51 50.2 -58.23 | 108.43 40.32 33.55 11.29 | 3496 | 100 15 P H
5723.9 51.38 |-68.31| 119.69 41.43 33.6 1.3 34.95 | 100 15 P H
* 5845 100.79 - - 90.34 33.99 11.34 | 34.88 | 100 15 P H
* 5845 93.21 - - 82.76 33.99 11.34 | 34.88 | 100 15 P H
5901 51.87 |-53.92| 105.79 41.23 34.2 11.29 | 34.85 | 100 15 A | H
5964.25 5227 |-35.93 88.2 41.56 34.27 11.25 | 34.81 100 15 P H
5895.5 4258 |-47.25| 89.83 31.95 34.18 1.3 34.85 | 100 15 A | H
802112 5925.75 42.35 | -25.85 68.2 31.65 34.25 11.28 | 34.83 | 100 15 A | H
5::5:::2 5613.57 50.05 |-18.15 68.2 40.83 33.03 1.2 35.01 100 53 P |V
5664.31 50.64 |-28.18 | 78.82 41.16 33.21 11.25 | 3498 | 100 53 P |V
5704.43 5153 |-54.91| 106.44 41.69 33.52 11.28 | 34.96 | 100 53 P |V
5724.195 50.58 |-69.78| 120.36 40.63 33.6 11.3 34.95 | 100 53 P |V
* 5845 106.55 - - 96.1 33.99 11.34 | 34.88 | 100 53 P |V
* 5845 97.95 - - 87.5 33.99 11.34 | 34.88 | 100 53 P |V
5896.25 5475 |-54.53| 109.28 4411 34.19 11.3 34.85 | 100 53 AV
5948.25 51.74 |-36.46 88.2 41 343 11.26 | 34.82 | 100 53 P |V
5895.5 4358 |-46.25| 89.83 32.95 34.18 11.3 34.85 | 100 53 AV
5929.75 42.83 | -25.37 68.2 32.13 34.26 11.27 | 34.83 | 100 53 AV
TEL: 886-3-327-0868 Page Number : B1 of B43

FAX: 886-3-327-0855




SPORTON LAB.
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Report No. : FR412509G

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
5613.275 49.76 |-18.44 68.2 40.54 33.03 1.2 35.01 100 31 P | H
5676.7 49.91 -38.09 88 40.32 33.31 11.26 | 34.98 | 100 31 P | H
5718 49.93 |-60.31| 110.24 40.01 33.57 11.3 34.95 | 100 31 P | H
5721.835 50.2 -64.78 | 114.98 40.26 33.59 11.3 34.95 | 100 31 P | H
* 5865 99.9 - - 89.39 34.06 11.32 | 34.87 | 100 31 P | H
* 5865 92.08 - - 81.57 34.06 11.32 | 34.87 | 100 31 A | H
5895.25 57.24 |-52.78 | 110.02 46.61 34.18 1.3 3485 | 100 31 P | H
5931.25 53.41 -34.79 88.2 42.71 34.26 11.27 | 34.83 | 100 31 P | H
5895.5 43.65 |-46.18| 89.83 33.02 34.18 1.3 3485 | 100 31 A | H
5927.5 4243 | -25.77 68.2 31.73 34.26 11.27 | 34.83 | 100 31 A | H
H
802.11a
H
CH173
5623.305 49.62 |-18.58 68.2 40.37 33.05 11.21 | 35.01 100 52 P |V
5865MHz
5670.505 50.89 |-32.52| 83.41 41.36 33.26 11.25 | 34.98 | 100 52 P |V
5718 4997 |-60.27| 110.24 40.05 33.57 11.3 34.95 | 100 52 P |V
5721.54 50.66 | -63.65| 114.31 40.72 33.59 11.3 34.95 | 100 52 P |V
* 5865 106.79 - - 96.28 34.06 11.32 | 34.87 | 100 52 P |V
* 5865 97.72 - - 87.21 34.06 11.32 | 34.87 | 100 52 AV
5896.5 60.92 | -48.18 109.1 50.28 34.19 1.3 3485 | 100 52 P |V
5934 52.85 | -35.35 88.2 42.14 34.27 11.27 | 34.83 | 100 52 P |V
5895 46.22 | -43.98 90.2 35.59 34.18 1.3 3485 | 100 52 AV
5925.75 4313 | -25.07 68.2 32.43 34.25 11.28 | 34.83 | 100 52 AV
\Y%
\%
TEL: 886-3-327-0868 Page Number : B2 of B43
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FAX: 886-3-327-0855

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
5649.265 49.72 -18.48 68.2 40.38 33.1 11.23 | 34.99 | 100 25 P H
5662.835 50.28 -27.45 77.73 40.82 33.2 11.25 | 3499 | 100 25 P H
5709.15 50.41 -57.35| 107.76 40.54 33.54 11.29 | 34.96 | 100 25 P H
5722.13 49.01 -66.65| 115.66 39.07 33.59 1.3 34.95 | 100 25 P H
* 5885 100.33 - - 89.74 34.14 11.31 34.86 | 100 25 P H
* 5885 92.52 - - 81.93 34.14 11.31 34.86 | 100 25 A H
5895 81.64 -28.56 110.2 71.01 34.18 11.3 34.85 | 100 25 P H
5937.25 52.46 -35.74 88.2 41.75 34.27 11.27 | 34.83 | 100 25 P H
5895 70.3 -19.9 90.2 59.67 34.18 11.3 34.85 | 100 25 A H
802.11a 5929 42.72 -25.48 68.2 32.02 34.26 11.27 | 34.83 | 100 25 A H
CH 177 \Y
5885MHz 5642.185 49.95 -18.25 68.2 40.64 33.08 11.23 35 100 53 P |V
5682.01 50.24 -41.68 91.92 40.59 33.36 11.26 | 34.97 | 100 53 P |V
5709.74 50.99 -56.94 | 107.93 41.12 33.54 11.29 | 3496 | 100 53 P |V
5720.655 49.86 -62.43 | 112.29 39.93 33.58 1.3 34.95 | 100 53 P |V
* 5885 106.65 - - 96.06 34.14 11.31 34.86 | 100 53 P |V
* 5885 97.78 - - 87.19 34.14 11.31 34.86 | 100 53 AV
5895 88.12 -22.08 110.2 77.49 34.18 11.3 34.85 | 100 53 P |V
5925.25 57.47 -30.73 88.2 46.77 34.25 11.28 | 34.83 | 100 53 P |V
5895 75.73 -14.47 90.2 65.1 34.18 11.3 34.85 | 100 53 A |V
5927.75 43.92 -24.28 68.2 33.22 34.26 11.27 | 34.83 | 100 53 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B3 of B43
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Band 4 5835~5885MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)/(H/V)
11690 46.18 | -27.82 74 51.27 38.6 18.08 | 61.77 - - P | H
17535 45.61 -22.59 68.2 40.88 38.98 22.73 | 56.98 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 169
11690 46.59 | -27.41 74 51.68 38.6 18.08 | 61.77 - - P |V
5845MHz
17535 46.22 | -21.98 68.2 41.49 38.98 22.73 | 56.98 - - P |V
\Y%
\Y%
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
TEL: 886-3-327-0868 Page Number : B4 of B43
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WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
11730 4553 | -28.47 74 50.75 38.54 18.11 | 61.87 - - P | H
17595 4522 | -22.98 68.2 40.23 39.1 22.76 | 56.87 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CH173
11730 4553 | -28.47 74 50.75 38.54 18.11 | 61.87 - - P |V
5865MHz
17595 45.41 -22.79 68.2 40.42 39.1 22.76 | 56.87 - - P |V
\Y%
\Y%
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
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Report No. : FR412509G

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11770 45.24 -28.76 74 50.56 38.5 61.98 | 18.16 - - P H
17655 46.74 -21.46 68.2 41.45 39.25 56.76 22.8 - - P H
H
H
H
H
H
H
H
H
H

802.11a
H

CH 177
11770 45.41 -28.59 74 50.73 38.5 61.98 | 18.16 - - P |V

5885MHz
17655 45.87 -22.33 68.2 40.58 39.25 56.76 22.8 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y

1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

floor only.

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Band 4 5835~5885MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5638.055 50.02 -18.18 68.2 40.72 33.08 11.22 35 100 33 P H
5671.39 51.14 -32.93 84.07 41.6 33.27 11.25 | 34.98 | 100 33 P H
5716.23 50.22 -59.53 | 109.75 40.32 33.56 11.29 | 3495 | 100 33 P H
5723.31 50.23 -68.12| 118.35 40.29 33.59 11.3 3495 | 100 33 P H
* 5845 100.28 - - 89.83 33.99 11.34 | 34.88 | 100 33 P H
* 5845 92.57 - - 82.12 33.99 11.34 | 34.88 | 100 33 A H
5906.25 52.19 -49.75| 101.94 41.53 34.21 11.29 | 34.84 | 100 33 P H
5974.25 51.76 -36.44 88.2 41.07 34.25 11.24 348 100 33 P H
802.11n 5903.5 42.7 -41.26 83.96 32.05 34.21 11.29 | 34.85 | 100 33 A H
HT20 5931.75 424 -25.8 68.2 31.7 34.26 11.27 | 34.83 | 100 33 A H
CH 169 5621.24 50.8 -17.4 68.2 41.56 33.04 11.21 35.01 100 52 P |V
5845MHz 5682.895 50.23 |-42.35| 92.58 4058 | 3336 | 11.26 | 3497 | 100 | 52 | P | V
5718 51.58 -58.66 | 110.24 41.66 33.57 11.3 34.95 | 100 52 P |V
5723.015 50.54 -67.14 | 117.68 40.6 33.59 1.3 34.95 | 100 52 P |V
* 5845 105.24 - - 94.79 33.99 11.34 | 34.88 | 100 52 P |V
* 5845 97.52 - - 87.07 33.99 11.34 | 34.88 | 100 52 AV
5895.75 55.22 -54.43 | 109.65 44.59 34.18 1.3 34.85 | 100 52 P |V
5929.75 52.48 -35.72 88.2 41.78 34.26 11.27 | 34.83 | 100 52 P |V
5895.5 43.62 -46.21 89.83 32.99 34.18 1.3 34.85 | 100 52 A |V
5925 42.89 -25.31 68.2 32.19 34.25 11.28 | 34.83 | 100 52 AV
TEL: 886-3-327-0868 Page Number : B7 of B43
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WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
5629.5 49.66 -18.54 68.2 40.38 33.06 11.22 35 100 24 P H
5672.57 50.32 -34.62 84.94 40.76 33.28 11.26 | 34.98 | 100 24 P H
5708.56 51.15 -56.45 107.6 41.29 33.53 11.29 | 34.96 | 100 24 P H
5720.36 49.55 -62.07 | 111.62 39.62 33.58 1.3 34.95 | 100 24 P H
* 5885 100.22 - - 89.63 34.14 11.31 34.86 | 100 24 P H
* 5885 92.38 - - 81.79 34.14 11.31 34.86 | 100 24 A H
5895 86.86 -23.34 110.2 76.23 34.18 11.3 34.85 | 100 24 P H
5982.5 52.31 -35.89 88.2 41.64 34.24 11.23 34.8 100 24 P H
802.11n 5895 73.47 -16.73 90.2 62.84 34.18 11.3 34.85 | 100 24 A H
HT20 5927.25 42.73 -25.47 68.2 32.04 34.25 11.27 | 34.83 | 100 24 A H
CH 177 5608.85 50.03 -18.17 68.2 40.83 33.02 1.2 35.02 | 100 52 P |V
5885MHz 5679.355 49.85 | -40.11| 89.96 40.24 | 3333 | 11.26 | 34.98 | 100 | 52 PV
5703.25 50.63 -55.48 | 106.11 40.8 33.51 11.28 | 34.96 | 100 52 P |V
5724.195 49.91 -70.45| 120.36 39.96 33.6 11.3 34.95 | 100 52 P |V
* 5885 104.85 - - 94.26 34.14 11.31 34.86 | 100 52 P |V
* 5885 97.19 - - 86.6 34.14 11.31 34.86 | 100 52 AV
5895 90.53 -19.67 110.2 79.9 34.18 11.3 34.85 | 100 52 P |V
5940 54.99 -33.21 88.2 44.26 34.28 11.27 | 34.82 | 100 52 P |V
5895 78.57 -11.63 90.2 67.94 34.18 11.3 34.85 | 100 52 AV
5925.25 4418 -24.02 68.2 33.48 34.25 11.28 | 34.83 | 100 52 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B8 of B43
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

Band 4 5835~5885MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|{(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11730 45.81 -28.19 74 51.03 38.54 18.11 | 61.87 - - P | H
17595 46.34 | -21.86 68.2 41.35 39.1 22.76 | 56.87 - - P | H
H
H
H
H
H
H
H
H
802.11n H
HT20 H
CH 173 11730 4513 |-28.87 74 50.35 38.54 18.11 | 61.87 - - P |V
5885MHz 17595 4553 | -22.67| 68.2 40.54 39.1 22.76 | 56.87 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

Band 4 5835~5885MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBuV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5627.14 49.63 -18.57 68.2 40.38 33.05 11.21 35.01 100 33 P H
5669.03 50.2 -32.12 82.32 40.68 33.25 11.25 | 34.98 | 100 33 P H
5708.855 50.34 -57.34 | 107.68 40.47 33.54 11.29 | 3496 | 100 33 P H
5720.95 49.35 -63.62 | 112.97 39.42 33.58 11.3 3495 | 100 33 P H
* 5845 100.23 - - 89.78 33.99 11.34 | 34.88 | 100 33 P H
* 5845 92.54 - - 82.09 33.99 11.34 | 34.88 | 100 33 A H
5895.5 52.3 -57.53 | 109.83 41.67 34.18 1.3 34.85 | 100 33 P H
5987 51.92 -36.28 88.2 41.26 34.23 11.23 348 100 33 P H
802.11ac 5899.25 42.63 -44.45 87.08 31.98 34.2 1.3 34.85 | 100 33 A H
VHT20 5926.25 42.37 -25.83 68.2 31.67 34.25 11.28 | 34.83 | 100 33 A H
CH 169 5617.11 50.24 -17.96 68.2 41.01 33.03 11.21 35.01 100 51 P |V
5845MHz 5659 501 |-24.78| 74.88 40.68 | 33.17 | 11.24 | 3499 | 100 | 51 PV
5706.79 50.93 -56.17 107.1 41.07 33.53 11.29 | 3496 | 100 51 P |V
5724.195 50.45 -69.91 | 120.36 40.5 33.6 1.3 34.95 | 100 51 P |V
* 5845 104.47 | 36.27 - - 33.99 11.34 | 34.88 | 100 51 P |V
* 5845 96.92 42.92 - - 33.99 11.34 | 34.88 | 100 51 AV
5900.75 54.45 -51.52 | 105.97 43.81 34.2 11.29 | 34.85 | 100 51 P |V
5942.25 52 -36.2 88.2 41.28 34.28 11.26 | 34.82 | 100 51 P |V
5895.25 435 -46.52 90.02 32.87 34.18 1.3 34.85 | 100 51 A |V
5932.5 42.92 -25.28 68.2 32.22 34.26 11.27 | 34.83 | 100 51 AV
TEL: 886-3-327-0868 Page Number : B10 of B43
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
5628.32 50.57 -17.63 68.2 41.3 33.06 11.22 | 35.01 100 24 P H
5677.585 50.75 -37.9 88.65 41.15 33.32 11.26 | 34.98 | 100 24 P H
5704.725 49.7 -56.82 | 106.52 39.86 33.52 11.28 | 34.96 | 100 24 P H
5724.785 50.16 -71.55 | 121.71 40.21 33.6 1.3 34.95 | 100 24 P H
* 5885 100.01 - - 89.42 34.14 11.31 34.86 | 100 24 P H
* 5885 92.37 - - 81.78 34.14 11.31 34.86 | 100 24 A H
5895 86.04 -24.16 110.2 75.41 34.18 11.3 34.85 | 100 24 P H
5931 52.13 -36.07 88.2 41.43 34.26 11.27 | 34.83 | 100 24 P H
802.11ac 5895 73.3 -16.9 90.2 62.67 34.18 11.3 34.85 | 100 24 A H
VHT20 5928.25 42.57 -25.63 68.2 31.87 34.26 11.27 | 34.83 | 100 24 A H
CH 177 5646.02 50.81 -17.39 68.2 41.49 33.09 11.23 35 100 52 P |V
5885MHz 5687.32 51.69 |-44.16| 95.85 41.99 33.4 11.27 | 34.97 | 100 | 52 PV
5707.38 49.53 -57.74 | 107.27 39.67 33.53 11.29 | 34.96 | 100 52 P |V
5720.36 50.42 -61.2 111.62 40.49 33.58 11.3 34.95 | 100 52 P |V
* 5885 104.85 - - 94.26 34.14 11.31 34.86 | 100 52 P |V
* 5885 97.19 - - 86.6 34.14 11.31 34.86 | 100 52 AV
5895 90.86 -19.34 110.2 80.23 34.18 11.3 34.85 | 100 52 P |V
5928.5 55.05 -33.15 88.2 44.35 34.26 11.27 | 34.83 | 100 52 P |V
5895 78.02 -12.18 90.2 67.39 34.18 11.3 34.85 | 100 52 AV
5925.25 44.23 -23.97 68.2 33.53 34.25 11.28 | 34.83 | 100 52 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B11 of B43
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

Band 4 5835~5885MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11730 46.1 -27.9 74 51.32 38.54 18.11 61.87 - - P H
17595 45.38 -22.82 68.2 40.39 39.1 22.76 | 56.87 - - P H
H
H
H
H
H
H
H
H
802.11ac H
VHT20 H
CH 173 11730 45 -29 74 50.22 38.54 18.11 61.87 - - P |V
5885MHz 17595 45.6 -22.6 68.2 40.61 39.1 22.76 | 56.87 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

Band 4 5835~5885MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBuV/im)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5630.09 49.26 -18.94 68.2 39.98 33.06 11.22 35 100 32 P H
5655.46 50.28 -21.98 72.26 40.89 33.14 11.24 | 34.99 | 100 32 P H
5718 50.35 -59.89 | 110.24 40.43 33.57 11.3 3495 | 100 32 P H
5725.08 49.76 -84.44 134.2 39.81 33.6 11.3 34.95 | 100 32 P H
* 5835 96.57 - - 86.15 33.97 11.34 | 34.89 | 100 32 P H
* 5835 88.8 - - 78.38 33.97 11.34 | 34.89 | 100 32 A H
5907.75 54.3 -46.54 | 100.84 43.63 34.22 11.29 | 34.84 | 100 32 P H
5948 52.03 -36.17 88.2 41.29 343 11.26 | 34.82 | 100 32 P H
5895 43.19 -47.01 90.2 32.56 34.18 1.3 34.85 | 100 32 A H
5927 42.55 -25.65 68.2 31.86 34.25 11.27 | 34.83 | 100 32 A H
802.11ac H
VHT40 H
CH 167 5649.56 49.79 -18.41 68.2 40.45 33.1 11.23 | 3499 | 100 54 P |V
5835MHz 5692.335 51.21 |-48.34| 99.55 4147 | 3344 | 1127 | 3497 | 100 | 54 | P | V
5705.905 51.58 -55.28 | 106.86 41.73 33.52 11.29 | 3496 | 100 54 P |V
5721.835 51.37 -63.61 | 114.98 41.43 33.59 11.3 34.95 | 100 54 P |V
* 5835 101.05 - - 90.63 33.97 11.34 | 34.89 | 100 54 P |V
* 5835 93.63 - - 83.21 33.97 11.34 | 34.89 | 100 54 AV
5900.75 57.6 -48.37 | 105.97 46.96 34.2 11.29 | 34.85 | 100 54 P |V
5942.5 52.51 -35.69 88.2 41.79 34.28 11.26 | 34.82 | 100 54 P |V
5896 45.38 -44.08 89.46 34.75 34.18 1.3 34.85 | 100 54 A |V
5928.5 43.34 -24.86 68.2 32.64 34.26 11.27 | 34.83 | 100 54 A |V
\Y
V
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
5603.835 50.5 -17.7 68.2 41.32 33.01 11.19 | 35.02 | 100 33 P H
5697.645 50.65 -52.81| 103.46 40.86 33.48 11.28 | 34.97 | 100 33 P H
5716.82 49.97 -59.94 | 109.91 40.05 33.57 1.3 34.95 | 100 33 P H
5721.835 49.18 -65.8 114.98 39.24 33.59 1.3 34.95 | 100 33 P H
* 5875 95.49 - - 84.94 341 11.31 34.86 | 100 33 P H
* 5875 87.84 - - 77.29 34.1 11.31 34.86 | 100 33 A H
5895 70.42 -39.78 110.2 59.79 34.18 11.3 34.85 | 100 33 P H
5940.25 54.9 -33.3 88.2 44.18 34.28 11.26 | 34.82 | 100 33 P H
5895 59.14 -31.06 90.2 48.51 34.18 11.3 34.85 | 100 33 A H
5925.75 43.69 -24.51 68.2 32.99 34.25 11.28 | 34.83 | 100 33 A H
802.11ac H
VHT40 H
CH 175 5611.505 50.04 -18.16 68.2 40.84 33.02 1.2 35.02 | 100 53 P |V
5875MHz 5698.53 50.33 -53.79 | 104.12 40.52 33.49 11.28 | 3496 | 100 53 P |V
5713.28 51.12 -57.8 108.92 41.24 33.55 11.29 | 34.96 | 100 53 P |V
5723.015 50.54 -67.14 | 117.68 40.6 33.59 11.3 34.95 | 100 53 P |V
* 5875 101.42 - - 90.87 341 11.31 34.86 | 100 53 P |V
* 5875 93.62 - - 83.07 34.1 11.31 34.86 | 100 53 A |V
5895.5 78.29 -31.54 | 109.83 67.66 34.18 11.3 34.85 | 100 53 P |V
5925.25 60.51 -27.69 88.2 49.81 34.25 11.28 | 34.83 | 100 53 P |V
5895 64.55 -25.65 90.2 53.92 34.18 11.3 34.85 | 100 53 AV
5925 46.81 -21.39 68.2 36.11 34.25 11.28 | 34.83 | 100 53 AV
\Y
\Y
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

Band 4 5835~5885MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|{(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11670 4494 | -29.06 74 49.98 38.6 18.07 | 61.71 - - P | H
17505 4437 | -23.83 68.2 39.95 38.74 22.72 | 57.04 - - P | H
H
H
H
H
H
H
H
H
802.11ac H
VHT40 H
CH 167 11670 4522 |-28.78 74 50.26 38.6 18.07 | 61.71 - - P |V
5835MHz 17505 4447 | -23.73| 68.2 40.05 | 38.74 | 2272 | 57.04 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11750 4519 | -28.81 74 50.47 38.5 18.14 | 61.92 - - P H
17625 46.24 | -21.96 68.2 41.12 39.15 22.79 | 56.82 - - P H
H
H
H
H
H
H
H
H
802.11ac H
VHT40 H
CH 175 11750 4586 | -28.14 74 51.14 38.5 18.14 | 61.92 - - P |V
5875MHz 17625 4565 |-22.55  68.2 40.53 | 39.15 | 22.79 | 56.82 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y

1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

floor only.

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

Band 4 5835~5885MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

FAX: 886-3-327-0855

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5606.49 50.15 -18.05 68.2 40.96 33.01 1.2 35.02 | 100 33 P H
5660.77 50.19 -26.01 76.2 40.75 33.19 11.24 | 34.99 | 100 33 P H
5703.25 51.7 -54.41| 106.11 41.87 33.51 11.28 | 3496 | 100 33 P H
5724.195 49.94 -70.42 | 120.36 39.99 33.6 11.3 3495 | 100 33 P H
* 5855 93.25 - - 82.77 34.02 11.33 | 34.87 | 100 33 P H
* 5855 84.78 - - 74.3 34.02 11.33 | 34.87 | 100 33 A H
5895 68.48 -41.72 110.2 57.85 34.18 1.3 34.85 | 100 33 P H
5936 56.82 -31.38 88.2 46.11 34.27 11.27 | 34.83 | 100 33 P H
5895 57.28 -32.92 90.2 46.65 34.18 1.3 34.85 | 100 33 A H
5927.5 44.29 -23.91 68.2 33.59 34.26 11.27 | 34.83 | 100 33 A H
802.11ac H
VHTS80 H
CH 171 5642.775 50.51 -17.69 68.2 41.19 33.09 11.23 35 100 52 P |V
5855MHz 5651.33 51.66 |-17.53| 69.19 42.3 3311 | 1124 | 3499 | 100 | 52 P |V
5710.92 50.68 -57.58 | 108.26 40.81 33.54 11.29 | 3496 | 100 52 P |V
5720.36 51.16 -60.46 | 111.62 41.23 33.58 11.3 34.95 | 100 52 P |V
* 5855 97.4 - - 86.92 34.02 11.33 | 34.87 | 100 52 P |V
* 5855 89.62 - - 79.14 34.02 11.33 | 34.87 | 100 52 AV
5895 75.33 -34.87 110.2 64.7 34.18 1.3 34.85 | 100 52 P |V
5938.25 59.74 -28.46 88.2 49.02 34.28 11.27 | 34.83 | 100 52 P |V
5895 62.57 -27.63 90.2 51.94 34.18 1.3 34.85 | 100 52 A |V
5925.5 47.95 -20.25 68.2 37.25 34.25 11.28 | 34.83 | 100 52 A |V
\Y
V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B17 of B43




seamran . FCC RADIO TEST REPORT Report No. : FR412509G

Band 4 5835~5885MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/im) (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11710 4574 | -28.26 74 50.88 38.58 18.1 61.82 - - P | H
17565 46.11 | -22.09 68.2 41.19 39.1 22.75 | 56.93 - - P

802.11ac

VHT80

CH 171 11710 4548 | -28.52 74 50.62 38.58 18.1 61.82 - - P
5855MHz 17565 45.71 -22.49 68.2 40.79 39.1 22.75 | 56.93 - - P

K| KKK KKKl <Kl<K|<K|<K|<|fxzfxzjxzjxjx|xT|xT|xT|xT|T | T

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL: 886-3-327-0868 Page Number : B18 of B43
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

Band 4 5835~5885MHz
WIFI 802.11ax HE20_Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5624.485 49.72 -18.48 68.2 40.47 33.05 11.21 35.01 100 32 P H
5675.225 50.84 -36.07 86.91 41.26 33.3 11.26 | 34.98 | 100 32 P H
5717.705 50.5 -59.66 | 110.16 40.58 33.57 11.3 3495 | 100 32 P H
5725 50.91 -71.29 122.2 40.96 33.6 11.3 3495 | 100 32 P H
* 5845 100.53 - - 90.08 33.99 11.34 | 34.88 | 100 32 P H
* 5845 92.38 - - 81.93 33.99 11.34 | 34.88 | 100 32 A H
5906.25 52.41 -49.53 | 101.94 41.75 34.21 11.29 | 34.84 | 100 32 P H
5934 51.95 -36.25 88.2 41.24 34.27 11.27 | 34.83 | 100 32 P H
802.11ax 5900.25 42.37 -43.97 86.34 31.73 34.2 11.29 | 34.85 | 100 32 A H
HE20 Full 5931.75 42.09 -26.11 68.2 31.39 34.26 11.27 | 34.83 | 100 32 A H
CH 169 5601.18 50.38 -17.82 68.2 41.21 33 11.19 | 35.02 | 100 52 P |V
5845MHz 5673.16 50.51 |-34.87| 85.38 4094 | 3329 | 1126 | 3498 | 100 | 52 | P | V
5709.74 51.66 -56.27 | 107.93 41.79 33.54 11.29 | 3496 | 100 52 P |V
5720.95 49.69 -63.28 | 112.97 39.76 33.58 1.3 34.95 | 100 52 P |V
* 5845 106.05 - - 95.6 33.99 11.34 | 34.88 | 100 52 P |V
* 5845 97.12 - - 86.67 33.99 11.34 | 34.88 | 100 52 AV
5898 53.09 -54.9 107.99 42.45 34.19 1.3 34.85 | 100 52 P |V
5956.75 53.71 -34.49 88.2 42.99 34.29 11.25 | 34.82 | 100 52 P |V
5895.25 43.47 -46.55 90.02 32.84 34.18 1.3 34.85 | 100 52 A |V
5926 426 -25.6 68.2 31.9 34.25 11.28 | 34.83 | 100 52 AV
TEL: 886-3-327-0868 Page Number : B19 of B43
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
5637.17 49.26 -18.94 68.2 39.97 33.07 11.22 35 100 24 P H
5669.915 50.09 -32.89 82.98 40.56 33.26 11.25 34.98 100 24 P H
5719.77 50.22 -60.52 110.74 40.29 33.58 11.3 34.95 100 24 P H
5720.36 50.04 -61.58 111.62 40.11 33.58 11.3 34.95 100 24 P H
* 5865 100.76 - - 90.25 34.06 11.32 34.87 100 24 P H
* 5865 91.39 - - 80.88 34.06 11.32 34.87 100 24 A H
5895.5 57.11 -52.72| 109.83 46.48 34.18 11.3 34.85 100 24 P H
5925.75 52.79 -35.41 88.2 42.09 34.25 11.28 34.83 100 24 P H
5895.25 44.36 -45.66 90.02 33.73 34.18 11.3 34.85 100 24 A H
5931.5 42.16 -26.04 68.2 31.46 34.26 11.27 34.83 100 24 A H
802.11ax H
HE20 Full H
CH173 5623.305 50.54 -17.66 68.2 41.29 33.05 11.21 35.01 100 52 P \Y,
5885MHz 5694.99 51.54 |-49.97 | 101.51 4177 | 3346 | 11.28 | 3497 | 100 | 52 P |V
5708.56 51.02 -56.58 107.6 41.16 33.53 11.29 34.96 100 52 P \Y,
5720.655 50.17 -62.12 112.29 40.24 33.58 11.3 34.95 100 52 P \Y,
* 5865 106.96 - - 96.45 34.06 11.32 34.87 100 52 P \%
* 5865 96.93 - - 86.42 34.06 11.32 34.87 100 52 A \Y,
5896.75 60.13 -48.78 | 108.91 49.49 34.19 11.3 34.85 100 52 P \%
5943.5 52.89 -35.31 88.2 42.16 34.29 11.26 34.82 100 52 P \Y,
5895 47.21 -42.99 90.2 36.58 34.18 11.3 34.85 100 52 A \%
5926.25 42.86 -25.34 68.2 32.16 34.25 11.28 34.83 100 52 A \%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
5642.48 50.63 -17.57 68.2 41.32 33.08 11.23 35 100 15 P H
5688.795 50.81 -46.13 96.94 411 33.41 11.27 | 34.97 | 100 15 P H
5705.61 50.41 -56.36 | 106.77 40.56 33.52 11.29 | 34.96 | 100 15 P H
5725.08 50.6 -83.6 134.2 40.65 33.6 1.3 34.95 | 100 15 P H
* 5885 100.94 - - 90.35 34.14 11.31 34.86 | 100 15 P H
* 5885 92.58 - - 81.99 34.14 11.31 34.86 | 100 15 A H
5895 89.04 -21.16 110.2 78.41 34.18 11.3 34.85 | 100 15 P H
5926.5 52.6 -35.6 88.2 41.9 34.25 11.28 | 34.83 | 100 15 P H
802.11ax 5895 83.79 -6.41 90.2 73.16 34.18 11.3 34.85 | 100 15 A H
HE20 Full 5925.5 42.96 -25.24 68.2 32.26 34.25 11.28 | 34.83 | 100 15 A H
CH 177 5633.63 50.63 -17.57 68.2 41.34 33.07 11.22 35 100 54 P |V
5885MHz 5674.34 50.26 |-35.99| 86.25 4069 | 3329 | 11.26 | 3498 | 100 | 54 | P | V
57121 50.63 -57.96 | 108.59 40.75 33.55 11.29 | 34.96 | 100 54 P |V
5722.425 51.1 -65.23 | 116.33 41.16 33.59 11.3 34.95 | 100 54 P |V
* 5885 107.36 - - 96.77 34.14 11.31 34.86 | 100 54 P |V
* 5885 96.55 - - 85.96 34.14 11.31 34.86 | 100 54 AV
5895 93.71 -16.49 110.2 83.08 34.18 11.3 34.85 | 100 54 P |V
5930.25 55.14 -33.06 88.2 44.44 34.26 11.27 | 34.83 | 100 54 P |V
5895 87.69 -2.51 90.2 77.06 34.18 11.3 34.85 | 100 54 AV
5925 44.49 -23.71 68.2 33.79 34.25 11.28 | 34.83 | 100 54 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

Band 4 5835~5885MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|{(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11690 4543 |-28.57 74 50.52 38.6 18.08 | 61.77 - - P | H
17535 4526 | -22.94 68.2 40.53 38.98 22.73 | 56.98 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 169 11690 4575 |-28.25 74 50.84 38.6 18.08 | 61.77 - - P |V
5845MHz 17535 4476 | -23.44 | 682 40.03 | 38.98 | 22.73 | 56.98 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|{(dBupV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11730 46.24 | -27.76 74 51.46 38.54 18.11 | 61.87 - - P | H
17595 46.09 |-22.11 68.2 411 39.1 22.76 | 56.87 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 173 11730 4554 | -28.46 74 50.76 38.54 18.11 | 61.87 - - P |V
5885MHz 17595 4558 | -22.62| 68.2 40.59 39.1 22.76 | 56.87 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11770 44.83 -29.17 74 50.15 38.5 18.16 | 61.98 - - P H
17655 45.95 -22.25 68.2 40.66 39.25 22.8 56.76 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 177 11770 45.3 -28.7 74 50.62 38.5 18.16 | 61.98 - - P |V
5885MHz 17655 46.06 |-22.14| 68.2 40.77 | 39.25 | 228 | 56.76 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y

1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

floor only.

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

Band 4 5835~5885MHz
WIFI 802.11ax HE20_Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(H/V)
5617.7 48.88 -19.32 68.2 40.08 33.04 10.77 | 35.01 100 18 P H
5670.505 49.88 -33.53 83.41 40.81 33.26 10.79 | 34.98 100 18 P H
5701.48 49.27 -56.35| 105.62 39.91 33.51 10.81 34.96 100 18 P H
5724.195 49.75 -70.62 | 120.37 40.28 33.6 10.82 | 34.95 100 18 P H
* 5845 100.03 - - 90.05 33.99 10.87 | 34.88 100 18 P H
* 5845 93.2 - - 83.22 33.99 10.87 | 34.88 100 18 A H
5902.75 51.8 -52.71 104.51 41.55 34.21 10.89 | 34.85 100 18 P H
5956.25 51.8 -36.4 88.2 41.43 34.29 10.9 34.82 100 18 P H
802.11ax
5912.5 41.87 -35.48 77.35 31.6 34.22 10.89 | 34.84 100 18 A H
HE20
5932.75 41.71 -26.49 68.2 31.37 34.27 10.9 34.83 100 18 A H
Partial 26/0
CH 169 5615.93 49.56 -18.64 68.2 40.77 33.03 10.77 | 35.01 150 54 P \Y,
5660.77 49.54 -26.66 76.2 40.55 33.19 10.79 | 34.99 150 54 P \Y,
5845MHz
5703.25 50.19 -565.92 | 106.11 40.83 33.51 10.81 34.96 150 54 P \Y,
5722.72 48.34 -68.66 117 38.88 33.59 10.82 | 34.95 150 54 P V
* 5845 101.3 - - 91.32 33.99 10.87 | 34.88 150 54 P \Y,
* 5845 94.77 - - 84.79 33.99 10.87 | 34.88 150 54 A \Y,
5911.75 51.2 -46.7 97.9 40.93 34.22 10.89 | 34.84 150 54 P \Y,
5927.25 51.02 -37.18 88.2 40.71 34.25 10.89 | 34.83 150 54 P \Y,
5902 41.77 -43.29 85.06 31.53 34.2 10.89 | 34.85 150 54 A \Y,
5926.25 41.67 -26.53 68.2 31.36 34.25 10.89 | 34.83 150 54 A \Y,
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5615.045 49.7 -18.5 68.2 40.91 33.03 10.77 | 35.01 100 19 P H
5679.355 49.34 -40.62 89.96 40.19 33.33 10.8 34.98 100 19 P H
5710.33 49.87 -58.22 | 108.09 40.48 33.54 10.81 34.96 100 19 P H
5721.245 48.49 -65.15| 113.64 39.05 33.58 10.81 34.95 | 100 19 P H
* 5885 100.09 - - 89.93 34.14 10.88 | 34.86 100 19 P H
* 5885 93.4 - 83.24 34.14 10.88 | 34.86 100 19 A H
5895 88.42 -21.78 110.2 78.21 34.18 10.88 | 34.85 | 100 19 P H
5951.75 51.51 -36.69 88.2 41.13 34.3 10.9 34.82 100 19 P H
802.11ax
5895 83.36 -6.84 90.2 73.15 34.18 10.88 | 34.85 | 100 19 A H
HE20
5939.25 41.66 -26.54 68.2 31.31 34.28 10.9 34.83 100 19 A H
Partial 26/8
CH 177 5613.57 49.84 -18.36 68.2 41.05 33.03 10.77 | 35.01 100 63 P \Y,
5658.705 50.04 -24.63 74.67 41.07 33.17 10.79 | 34.99 100 63 P \Y,
5885MHz
5713.28 50.75 -58.17 | 108.92 41.35 33.55 10.81 34.96 100 63 P \Y,
5722.72 50.23 -66.77 117 40.77 33.59 10.82 | 34.95 | 100 63 P \Y,
* 5885 103.22 - - 93.06 34.14 10.88 | 34.86 100 63 P \Y,
* 5885 96.16 - - 86 34.14 10.88 | 34.86 100 63 A \Y,
5895 93.29 -16.91 110.2 83.08 34.18 10.88 | 34.85 | 100 63 P \Y,
5930.75 51.71 -36.49 88.2 41.38 34.26 10.9 34.83 100 63 P \Y,
5895 86.07 -4.13 90.2 75.86 34.18 10.88 | 34.85 | 100 63 A \Y,
5934.25 41.8 -26.4 68.2 31.46 34.27 10.9 34.83 100 63 A \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

Band 4 5835~5885MHz
WIFI 802.11ax HE20_Partial 26 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im) (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
11690 46.73 | -27.27 74 51.82 38.6 18.08 | 61.77 - - P | H
17535 4533 |-22.87 68.2 40.6 38.98 22.73 | 56.98 - - P | H
H
H
H
H
H
H
H
H
802.11ax
H
HE20
H
Partial 26/0
11690 46.93 |-27.07 74 52.02 38.6 18.08 | 61.77 - - P |V
CH 169
17535 46.76 | -21.44 68.2 42.03 38.98 22.73 | 56.98 - - P |V
5845MHz
\
\
\
\
\
\
\
\
\
\
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im) (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
11730 46.79 |-27.21 74 52.01 38.54 18.11 | 61.87 - - P | H
17595 45.62 |-22.58 68.2 40.63 39.1 22.76 | 56.87 - - P | H
H
H
H
H
H
H
H
H
802.11ax
H
HE20
H
Partial 26/4
11730 46.05 |-27.95 74 51.27 38.54 18.11 | 61.87 - - P |V
CH 173
17595 4599 |-22.21 68.2 41 39.1 22.76 | 56.87 - - P |V
5885MHz
\
\
\
\
\
\
\
\
\
\
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
11770 45.08 -28.92 74 50.4 38.5 18.16 | 61.98 - - P H
17655 48.21 -19.99 68.2 42.92 39.25 22.8 56.76 - - P H
H
H
H
H
H
H
H
H
802.11ax
H
HE20
H
Partial 26/8
11770 45.85 -28.15 74 51.17 38.5 18.16 | 61.98 - - P V
CH 177
17655 45.85 -22.35 68.2 40.56 39.25 22.8 56.76 - - P \Y,
5885MHz
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

3. The emission position marked as

floor only.

means no suspected emission found with sufficient margin against limit line or noise|
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

Band 4 5835~5885MHz
WIFI 802.11ax HE20_Partial 52 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|{(dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
5603.835 50.13 |-18.07 68.2 41.38 33.01 10.76 | 35.02 | 100 19 P H
5664.015 50.05 | -28.55 78.6 41.03 33.21 10.79 | 34.98 | 100 19 P H
5708.265 49 -58.52 | 107.52 39.62 33.53 10.81 | 34.96 | 100 19 P H
5724.195 49.83 |-70.53| 120.36 40.36 33.6 10.82 | 34.95 | 100 19 P H
* 5845 102.03 - - 92.05 33.99 10.87 | 34.88 | 100 19 P H
* 5845 93.78 - - 83.8 33.99 10.87 | 34.88 | 100 19 A | H
5910.75 50.83 | -47.81 98.64 40.56 34.22 10.89 | 34.84 | 100 19 P H
802.11ax 5936.25 51.2 -37 88.2 40.86 34.27 10.9 34.83 | 100 19 P H
HE20 5906.5 4189 |-39.86| 81.75 31.63 34.21 10.89 | 34.84 | 100 19 A | H
Partial 5942.5 4176 | -26.44 68.2 314 34.28 10.9 34.82 | 100 19 A | H
52/37 5603.835 49.65 | -18.55 68.2 40.9 33.01 10.76 | 35.02 | 150 57 P |V
CH 169 5674.635 50.72 |-35.75| 86.47 41.61 33.3 10.79 | 3498 | 150 | 57 | P |V
5845MHz 5713.575 496 | -59.4 109 402 | 3355 | 10.81 | 3496 | 150 | 57 | P | V
5724.195 48.83 |-71.53| 120.36 39.36 33.6 10.82 | 34.95 | 150 57 P |V
* 5845 103.25 - - 93.27 33.99 10.87 | 34.88 | 150 57 P |V
* 5845 95.87 - - 85.89 33.99 10.87 | 34.88 | 150 57 AV
5896 51.57 |-57.89| 109.46 41.36 34.18 10.88 | 34.85 | 150 57 P |V
5944 .5 51.34 |-36.86 88.2 40.97 34.29 10.9 34.82 | 150 57 P |V
5920.5 41.89 -29.6 71.49 31.6 34.24 10.89 | 34.84 | 150 57 AV
5938 41.73 | -26.47 68.2 31.38 34.28 10.9 34.83 | 150 57 AV
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
5648.675 49.62 -18.58 68.2 40.73 33.1 10.78 | 34.99 | 100 21 P H
5659.885 4998 |-2556| 75.54 41 33.18 10.79 | 34.99 | 100 21 P H
5707.97 49.18 |-58.25| 107.43 39.8 33.53 10.81 | 34.96 | 100 21 P H
5723.015 48.88 -68.8 117.68 39.42 33.59 10.82 | 34.95 | 100 21 P H
* 5885 102.59 - - 92.43 34.14 10.88 | 34.86 | 100 21 P H
* 5885 93.14 - - 82.98 34.14 10.88 | 34.86 | 100 21 A | H
5895.1 90.08 |-20.05, 110.13 79.87 34.18 10.88 | 34.85 | 100 21 P H
802.11ax 5932 52.86 |-35.34 88.2 42.53 34.26 10.9 34.83 | 100 21 P H
HE20 5895 82.73 -7.47 90.2 72.52 34.18 10.88 | 34.85 | 100 21 A | H
Partial 5947.5 41.86 | -26.34 68.2 31.49 34.29 10.9 34.82 | 100 21 A | H
52/40 5629.5 49.59 |-18.61 68.2 40.76 33.06 10.77 35 100 66 P |V
CH 177 5679.355 4919 | -40.77 | 89.96 40.04 | 33.33 108 | 3498 | 100 | 66 | P | V
5885MHz 5711.805 49.42 |-59.09| 10851 | 40.02 | 3355 | 10.81 | 3496 | 100 | 66 | P |V
5720.065 49.35 -61.6 110.95 39.91 33.58 10.81 | 34.95 | 100 66 P |V
* 5885 103.62 - - 93.46 34.14 10.88 | 34.86 | 100 66 P |V
* 5885 95.68 - - 85.52 34.14 10.88 | 34.86 | 100 66 AV
5895.1 9255 |-17.58 | 110.13 82.34 34.18 10.88 | 34.85 | 100 66 P |V
5941.25 51.52 -36.68 88.2 41.16 34.28 10.9 34.82 | 100 66 P |V
5895 85.35 -4.85 90.2 75.14 34.18 10.88 | 34.85 | 100 66 AV
5925.25 4188 |-26.32 68.2 31.57 34.25 10.89 | 34.83 | 100 66 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

Band 4 5835~5885MHz
WIFI 802.11ax HE20_Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|{(dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
5615.34 50.21 -17.99 68.2 41.42 33.03 10.77 | 35.01 100 21 P H
5658.115 4959 |-2464| 74.23 40.63 33.16 10.79 | 34.99 | 100 21 P H
5716.82 50.24 |-59.67 | 109.91 40.81 33.57 10.81 | 34.95 | 100 21 P H
5721.835 48.62 -66.36 | 114.98 39.17 33.59 10.81 | 34.95 | 100 21 P H
* 5845 101.14 - - 91.16 33.99 10.87 | 34.88 | 100 21 P H
* 5845 93.18 - - 83.2 33.99 10.87 | 34.88 | 100 21 A | H
5918.5 52.49 | -4047 | 92.96 422 34.24 10.89 | 34.84 | 100 21 P H
802.11ax 5933.75 51.12 -37.08 88.2 40.78 34.27 10.9 34.83 | 100 21 P H
HE20 5902.5 4186 |-42.83| 84.69 31.61 34.21 10.89 | 34.85 | 100 21 A | H
Partial 5935.75 41.78 | -26.42 68.2 31.44 34.27 10.9 34.83 | 100 21 A | H
106/53 5649.855 4986 |-18.34 68.2 40.97 33.1 10.78 | 34.99 | 150 56 P |V
CH 169 5698.825 50.99 |-53.34| 104.33 41.66 33.49 10.8 3496 | 150 56 P |V
5845MHz 5700.3 4952 |-5576| 10528 | 4017 | 335 | 1081 | 3496 150 | 56 | P | V
5722.425 4959 |-66.74| 116.33 40.13 33.59 10.82 | 34.95 | 150 56 P |V
* 5845 105.71 - - 95.73 33.99 10.87 | 34.88 | 150 56 P |V
* 5845 95.74 - - 85.76 33.99 10.87 | 34.88 | 150 56 AV
5920 52.55 |-39.31 91.86 42.26 34.24 10.89 | 34.84 | 150 56 P |V
5978.25 51.41 -36.79 88.2 41.06 34.24 10.91 348 150 56 P |V
5903.75 4198 |-41.79| 83.77 31.73 34.21 10.89 | 34.85 | 150 56 AV
5942.5 419 -26.3 68.2 31.54 34.28 10.9 34.82 | 150 56 AV
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
5616.815 49.95 | -18.25 68.2 41.16 33.03 10.77 | 35.01 100 22 P H
5671.095 50.43 |-33.42, 83.85 41.35 33.27 10.79 | 34.98 | 100 22 P H
5706.495 50.43 |-56.59 | 107.02 41.05 33.53 10.81 | 34.96 | 100 22 P H
5722.72 50.3 -66.7 117 40.84 33.59 10.82 | 34.95 | 100 22 P H
* 5885 102.81 - - 92.65 34.14 10.88 | 34.86 | 100 22 P H
* 5885 92.9 - - 82.74 34.14 10.88 | 34.86 | 100 22 A | H
5895 91.02 -19.18 110.2 80.81 34.18 10.88 | 34.85 | 100 22 P H
802.11ax 5930.25 51.52 -36.68 88.2 41.19 34.26 10.9 34.83 | 100 22 P H
HE20 5895 83.81 -6.39 90.2 73.6 34.18 10.88 | 34.85 | 100 22 A | H
Partial 5933.25 4195 | -26.25 68.2 31.61 34.27 10.9 34.83 | 100 22 A | H
106/54 5646.315 49.78 |-18.42 68.2 40.91 33.09 10.78 35 100 66 P |V
CH 177 5677.585 50.5 |-38.15| 88.65 4137 | 3332 | 1079 | 3498 | 100 | 66 | P | V
5885MHz 5711.805 49.74 |-58.77 | 10851 | 40.34 | 3355 | 10.81 | 3496 | 100 | 66 | P |V
5720.655 48.64 |-63.65| 112.29 39.2 33.58 10.81 | 34.95 | 100 66 P |V
* 5885 104.06 - - 93.9 34.14 10.88 | 34.86 | 100 66 P |V
* 5885 95.84 - - 85.68 34.14 10.88 | 34.86 | 100 66 AV
5895 9447 |-15.73 110.2 84.26 34.18 10.88 | 34.85 | 100 66 P |V
5942.5 52.14 | -36.06 88.2 41.78 34.28 10.9 34.82 | 100 66 P |V
5895 86.8 -3.4 90.2 76.59 34.18 10.88 | 34.85 | 100 66 AV
5929 4219 |-26.01 68.2 31.86 34.26 10.9 34.83 | 100 66 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B33 of B43
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

Band 4 5835~5885MHz
WIFI 802.11ax HE40_Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBuV/im)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5647.79 50.06 -18.14 68.2 4117 33.1 10.78 | 34.99 | 100 22 P H
5678.765 49.39 -40.14 89.53 40.24 33.33 10.8 34.98 | 100 22 P H
5707.38 50.01 -57.26 | 107.27 40.63 33.53 10.81 | 34.96 | 100 22 P H
5722.72 49.33 -67.67 117 39.87 33.59 10.82 | 34.95 | 100 22 P H
* 5835 97.97 - - 88.03 33.97 10.86 | 34.89 | 100 22 P H
* 5835 88.89 - - 78.95 33.97 10.86 | 34.89 | 100 22 A H
5898.5 54.09 -53.54 | 107.63 43.87 34.19 10.88 | 34.85 | 100 22 P H
5952.75 52.3 -35.9 88.2 41.93 34.29 10.9 34.82 | 100 22 P H
802.11ax 5895.75 43.29 -46.36 89.65 33.08 34.18 10.88 | 34.85 | 100 22 A H
HE40 Full 5934 42.21 -25.99 68.2 31.87 34.27 10.9 34.83 | 100 22 A H
CH 167 5623.6 49.25 -18.95 68.2 40.44 33.05 10.77 | 35.01 100 64 P |V
5835MHz 5658.705 50.05 |-24.62| 74.67 41.08 | 3317 | 1079 | 3499 | 100 | 64 | P | V
5705.61 49.85 -56.92 | 106.77 40.48 33.52 10.81 | 34.96 | 100 64 P |V
5722.13 49.68 -65.98 | 115.66 40.23 33.59 10.81 | 34.95 | 100 64 P |V
* 5835 100.68 - - 90.74 33.97 10.86 | 34.89 | 100 64 P |V
* 5835 92.11 - - 82.17 33.97 10.86 | 34.89 | 100 64 AV
5895.75 56.2 -53.45| 109.65 45.99 34.18 10.88 | 34.85 | 100 64 P |V
5932 53.09 -35.11 88.2 42.76 34.26 10.9 34.83 | 100 64 P |V
5895.25 44.32 -45.7 90.02 34.11 34.18 10.88 | 34.85 | 100 64 A |V
5926 42.58 -25.62 68.2 32.27 34.25 10.89 | 34.83 | 100 64 AV
TEL: 886-3-327-0868 Page Number : B34 of B43
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
5606.195 49.76 -18.44 68.2 41.01 33.01 10.76 | 35.02 | 100 22 P H
5673.455 50.07 -35.53 85.6 40.97 33.29 10.79 | 34.98 | 100 22 P H
5704.43 49.67 -56.77 | 106.44 40.3 33.52 10.81 | 34.96 | 100 22 P H
5720.36 49.13 -62.49 | 111.62 39.69 33.58 10.81 | 34.95 | 100 22 P H
* 5875 96.91 - - 86.79 341 10.88 | 34.86 | 100 22 P H
* 5875 88.48 - - 78.36 34.1 10.88 | 34.86 | 100 22 A H
5895.1 77.46 -32.67 | 110.13 67.25 34.18 10.88 | 34.85 | 100 22 P H
5925 57.13 -31.07 88.2 46.82 34.25 10.89 | 34.83 | 100 22 P H
802.11ax 5895 65.38 -24.82 90.2 55.17 34.18 10.88 | 34.85 | 100 22 A H
HEA40 Full 5925 43.88 -24.32 68.2 33.57 34.25 10.89 | 34.83 | 100 22 A H
CH 175 5636.875 49.06 -19.14 68.2 40.21 33.07 10.78 35 100 64 P |V
5875MHz 5690.565 50.07 |-48.17| 98.24 40.82 | 3342 108 | 3497 | 100 | 64 | P | V
5713.575 50.12 -58.88 109 40.72 33.55 10.81 | 34.96 | 100 64 P |V
5723.605 49.56 -69.46 | 119.02 401 33.59 10.82 | 34.95 | 100 64 P |V
* 5875 101.32 - - 91.2 34.1 10.88 | 34.86 | 100 64 P |V
* 5875 91.6 - - 81.48 34.1 10.88 | 34.86 | 100 64 A |V
5895.1 77.28 -32.85| 110.13 67.07 34.18 10.88 | 34.85 | 100 64 P |V
5927 58.3 -29.9 88.2 47.99 34.25 10.89 | 34.83 | 100 64 P |V
5895 68.4 -21.8 90.2 58.19 34.18 10.88 | 34.85 | 100 64 AV
5925 45.73 -22.47 68.2 35.42 34.25 10.89 | 34.83 | 100 64 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B35 of B43
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

Band 4 5835~5885MHz
WIFI 802.11ax HE40_Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|{(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11670 46.88 |-27.12 74 51.92 38.6 18.07 | 61.71 - - P | H
17505 4465 | -23.55 68.2 40.23 38.74 22.72 | 57.04 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 167 11670 4592 |-28.08 74 50.96 38.6 18.07 | 61.71 - - P |V
5835MHz 17505 4514 | -23.06  68.2 40.72 | 38.74 | 2272 | 57.04 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11750 454 -28.6 74 50.68 38.5 18.14 | 61.92 - - P H
17625 45.53 -22.67 68.2 40.41 39.15 22.79 | 56.82 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 175 11750 454 -28.6 74 50.68 38.5 18.14 | 61.92 - - P |V
5875MHz 17625 4576 | -22.44 | 68.2 40.64 | 39.15 | 22.79 | 56.82 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y

1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

floor only.

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

Band 4 5835~5885MHz
WIFI 802.11ax HE80_Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
5627.73 48.94 -19.26 68.2 40.12 33.06 10.77 | 35.01 100 22 P H
5694.105 49.37 -51.48 | 100.85 40.09 33.45 10.8 34.97 | 100 22 P H
5705.02 49.44 -57.17 | 106.61 40.07 33.52 10.81 | 34.96 | 100 22 P H
5723.015 50.05 -67.63 | 117.68 40.59 33.59 10.82 | 34.95 | 100 22 P H
* 5855 93.62 25.42 68.2 83.6 34.02 10.87 | 34.87 | 100 22 P H
* 5855 85.22 31.22 54 75.2 34.02 10.87 | 34.87 | 100 22 A H
5895.1 74.21 -35.92| 110.13 64 34.18 10.88 | 34.85 | 100 22 P H
5932.75 56.8 -31.4 88.2 46.46 34.27 10.9 34.83 | 100 22 P H
5895.1 62.42 -27.71 90.13 52.21 34.18 10.88 | 34.85 | 100 22 A H
5929.5 45.28 -22.92 68.2 34.95 34.26 10.9 34.83 | 100 22 A H
802.11ax H
HES80 Full H
CH 171 5644.84 50.6 -17.6 68.2 41.73 33.09 10.78 35 100 66 P |V
5855MHz 5681.42 50.77 -40.72 91.49 41.59 33.35 10.8 34.97 | 100 66 P |V
5705.905 50.65 -56.21 | 106.86 41.28 33.52 10.81 | 34.96 | 100 66 P |V
5723.605 494 -69.62 | 119.02 39.94 33.59 10.82 | 34.95 | 100 66 P |V
* 5855 98.48 30.28 68.2 88.46 34.02 10.87 | 34.87 | 100 66 P |V
* 5855 88.59 34.59 54 78.57 34.02 10.87 | 34.87 | 100 66 AV
5895.1 77.5 -32.63| 110.13 67.29 34.18 10.88 | 34.85 | 100 66 P |V
5932 58.53 -29.67 88.2 48.2 34.26 10.9 34.83 | 100 66 P |V
5895.1 65.46 -24.67 90.13 55.25 34.18 10.88 | 34.85 | 100 66 A |V
5928 47.58 -20.62 68.2 37.26 34.26 10.89 | 34.83 | 100 66 AV
\Y
V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B38 of B43
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

Band 4 5835~5885MHz
WIFI 802.11ax HE80_Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11710 46.01 -27.99 74 51.15 38.58 18.1 61.82 - - P H
17565 46.2 -22 68.2 41.28 39.1 22.75 | 56.93 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 171 11710 46.24 -27.76 74 51.38 38.58 18.1 61.82 - - P |V
5855MHz 17565 4573 | -22.47 | 68.2 40.81 39.1 22.75 | 56.93 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR412509G

Emission above 18GHz

5GHz WIFI 802.11ax HE20 Full (SHF @ 1m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
39496 52.29 -21.71 74 39.08 44.89 24.82 56.5 - - P H
\Y
H
H
H
H
H
H
H
H
H

802.11ax
H

HE20 Full
39860 52.27 -21.73 74 38.9 44.76 2468 | 56.07 - - P H

SHF
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

Emission below 1GHz

5GHz WIFI 802.11ax HE20 Full (LF @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
30.27 33.63 -6.37 40 41.51 23.91 0.67 32.46 - - P H
98.31 22.69 -20.81 43.5 38.11 15.69 1.26 32.37 - - P H
112.08 20.83 -22.67 435 34.78 16.89 1.32 32.16 - - P H
841.1 32.18 -13.82 46 31.02 28.65 4.13 31.62 - - P H
876.8 32.92 -13.08 46 31.15 29.08 4.25 31.56 - - P H
956.6 34.24 -11.76 46 29.68 30.93 4.55 30.92 - - P H
P H
P H
P H
P H
P H

802.11ax
P H

HE20 Full
F 30 31.1 -8.9 40 38.89 24 0.67 32.46 - - P |V
48.09 33.05 -6.95 40 49.33 15.21 0.75 32.24 - - P |V
58.08 28.1 -11.9 40 47.54 11.89 0.8 32.13 - - P |V
904.1 33.47 -12.53 46 31.64 28.91 4.38 31.46 - - P |V
959.4 33.68 -12.32 46 29.05 30.96 4.56 30.89 - - P |V
980.4 34.36 -19.64 54 29.44 30.95 4.6 30.63 - - P |V
P |V
P |V
P |V
P |V
P |V
P V

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A | Peak or Average

H/V Horizontal or Vertical

TEL: 886-3-327-0868 Page Number : B42 of B43
FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
802.11a
CH 169 5650 55.45 |-12.75 68.2 54.51 32.22 4.58 35.86 | 103 | 308 P H
5845MHz
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBpV/m) — Limit Line(dBuV/m)
For Peak Limit @ 5650MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Margin(dB)

= Level(dBpV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 68.2(dBuV/m)
=-12.75 (dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Appendix D. Radiated Spurious Emission Plots

Temperature : 19.1~21.1°C
Test Engineer : Fu Chen, Sam Chou and Troye Hsieh
Relative Humidity : 44.1~67.1%
TEL: 886-3-327-0868 Page Number : D1 of D125

FAX: 886-3-327-0855
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UNII-4 - 5835~5885MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI UNII-4 5835~5885MHz Band Edge @ 3m
ANT 802.11a CH169 5845MHz
1 Horizontal Fundamental
0q
b ]
110.0| gl 110,
100.0 p ,»/ e 100.0|
e ,
00t qoof UT T W [ U ul PEAK(UNI)
w .
500l 1 " o s0d R B e
a0 P
s
e s B e B 656 e B 0 SiK SR et S e R o
Site 1 03CHIL-HY Site 03CHI1-HY
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_01620_230817 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_01620_230817 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
.
600 AVG_54|
—_—
400) p—— T "
300 B
B 7o
Condition AV6_54 3m 9120D_01620_230817 HORIZONTAL
SR
Avg Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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samanas. FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11a CH169 5845MHz

Horizontal

Fundamental

Peak

1 (@BuVim) Date: 2024.03.05

1300)
1200)
110
-

1000) S
904 N PEAK BE(UNILY)
s00)

700

600) 4

50.0Lvi-sce .

750 5760, 500, 5620. 5840, 5660, 5600, 5900, 5920, 5040 5960, 5080, 6000
Frequency (MHz)

Site +03CHIL-HY
Condition + PEAK_BE(UNIT 4) 3m 9120D_01620_230817 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg

A (@BuVim) Date: 20240305

~
700

= AVG_BE(UNILY

1
400) —

750 6780, 5800, 5620, 5840, 5660, 5680, 5000, 5020. 5040 5960, 5080, 6000
Frequency (MH)

Site +03CHIL-HY
Condition + AV6_BE(UNIT 4) 3m 9120D_01620_230817 HORIZONTAL
+ RBW:1000.000KHz VBW:0750KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI UNII-4 5835~5885MHz Band Edge @ 3m

ANT 802.11a CH169 5845MHz

1 Vertical Fundamental

v 120240305 oot oate 20240305
DEAR U 628
w00 w500
10 ] 1200
100 . 100 +
100 - 1000
%09 » g
80.0| A 80.0|
09 Y s Toof T T | LA v
s00 i o0d
i
s00) ? b s00) WWWW
P P AU
309 s0d
00 200
101 104
N ) o0 o0 % o5 700
reasoncy i recuoney i)
Site :03CHI1-HY Site. 03CHI1-HY
Condition : PEAK_BE(UNIT4)_16-24 3m 9120D_01620_230817 VERTICAL Condition PEAK(UNIT) 3m 9120D_01620_230817 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
™ oate 0240305
w00
1200
o
P
s0d
w0
-
0 A6 54
500 —
Py .
e
IO —
20
100
e o0 o0 n o0 7300
recuoney i)
Site 03CHI1-HY
Condition AV6_54 3m 9120D_01620_230817 VERTICAL

RBW:1000.000KHz VBW:0.750KHz SWT:Auto

Avg Left blank

TEL: 886-3-327-0868 Page Number : D4 of D125
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Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11a CH169 5845MHz

Vertical

Fundamental

Peak

1 (@BuVim) Date: 2024.03.05

100.0| f \\
~
%00 % pEaK sEwY)
a0
109
\, 1

600
500 WWWWWWM WMWWMMMM

309
200
100
750 5700 5000 5020 540, 5960. 5080 5900 5920, 5040, 5960 5980, 6000
Frequency (MHz)
Site +03CHIL-HY
Condition + PEAK_BE(UNIT 4) 3m 9120D_01620_230817 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg

A (@BuVim) Date: 20240305

a0 5

80.0) S

70.0| ™~ AVG_BE(UNIL4)
509 \

500
2

409 T
309
209
100
750 5700, 5000 5020 564D, 5960, 5080 5000, 5020. 5040, 5960, 5980, 6000
Frequency (MHz)
Site +03CHIL-HY
Condition + AV6_BE(UNIT 4) 3m 9120D_01620_230817 VERTICAL

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11a CH173 5865MHz

Horizontal

Fundamental

Avg

Left blank

) @uvim) to: 20240305 ovel (4B Oate: 20240305
PERK BEONH) 1628
1300 1300
1200 / 1200
109 L 10.|
o0 — oud ;
500 - \ 500
80.0/ s I 80.0|
700 - ,/‘AW 1 oo H T R L ! 1 pEAK(UN
600 60
=
500 o Al 509 o
40,0 Ll W
300 304
200 200
100 100
G0 5630 5650 G670, 5660 6710, 5730, 5750 5770 5790 5610, 5030 5950, Su70. 5u9s 00 7000, 000, 000, a0 G000, To00
Froquency (WH:) Froquoncy (M)
Site :03CH11-HY Site. 03CHI1-HY
Condition : PEAK_BE(UNIT4)_16-24 3m 9120D_01620_230817 HORTZONTAL Condition PEAK(UNIT) 3m 9120D_01620_230817 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
J oy Oate: 20240305
1200
1200
0]
1000
904
404
700
609 VG 54|
504 —
400
s
300
200
100
00 000, ED o000, o Ty To00
Froquency (M)
Site. 03CH11-HY
Condition

AV6_54 3m 9120D_01620_230817 HORTZONTAL

RBW:1000.000KHz VBW:0.750KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D6 of D125



samanas. FCC RADIO TEST REPORT Report No. : FR412509G

WIFI UNII-4 5835~5885MHz Band Edge @ 3m

ANT 802.11a CH173 5865MHz

1 Horizontal Fundamental

1 (@BuVim) Date: 2024.03.05

1300)
1200)
110
-

1000) S
904 N PEAK_BE(UNILS)
s00)

700

600) 4

50.0Lvi-sce .

750 5760, 500, 5620. 5840, 5660, 5600, 5900, 5920, 5040 5960, 5080, 6000
Frequency (MHz)

Site +03CHIL-HY
Condition + PEAK_BE(UNIT 4) 3m 9120D_01620_230817 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A (@BuVim) Date: 20240305

800) S

700 ™~ AVG_BE(UNILY
600

500 T

750 6780, 5800, 5620, 5840, 5660, 5680, 5000, 5020. 5040 5960, 5080, 6000
Frequency (MH)

Site +03CHIL-HY
Condition + AV6_BE(UNIT 4) 3m 9120D_01620_230817 HORIZONTAL
+ RBW:1000.000KHz VBW:0750KHz SWT:Auto

Avg Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D7 of D125



samanas. FCC RADIO TEST REPORT Report No. : FR412509G

WIFI UNII-4 5835~5885MHz Band Edge @ 3m

ANT 802.11a CH173 5865MHz

1 Vertical Fundamental

v 120240305 oot oate 20240305
DEAR U 628
w00 w500
10 ] 1200
100 . 100 +
100 - 1000
%09 » g
80.0| A 80.0|
09 Y s Toof T T | LA v
s00 i o0d
i

s00) 3 oo 500 WWWW
10 P
309 s0d
00 200
101 104

N ) o0 o0 % o5 700

reasoncy i recuoney i)

Site :03CHI1-HY Site. 03CHI1-HY
Condition : PEAK_BE(UNIT4)_16-24 3m 9120D_01620_230817 VERTICAL Condition PEAK(UNIT) 3m 9120D_01620_230817 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

) a8y Date: 20240305

VG 54

000 2000, 3000,

4000,

Froquency (MHz)

Site 03CHIL-HY

Condition AV6_54 3m 9120D_01620_230817 VERTICAL
RBW:1000.000KHz VBW:0.750KHz SWT:Auto

Avg Left blank

TEL: 886-3-327-0868 Page Number : D8 of D125
FAX: 886-3-327-0855



samanas. FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11a CH173 5865MHz

Vertical

Fundamental

Peak

1 (@BuVim) Date: 2024.03.05

100.0| f \\
~
%00 % pEaK sEwY)
a0
109
\, 1

600
500 WWWWWWM WMWWMMMM

309
200
100
750 5700 5000 5020 540, 5960. 5080 5900 5920, 5040, 5960 5980, 6000
Frequency (MHz)
Site +03CHIL-HY
Condition + PEAK_BE(UNIT 4) 3m 9120D_01620_230817 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg

A (@BuVim) Date: 20240305

a0 5

80.0) S

70.0| ™~ AVG_BE(UNIL4)
509 \

500
2

409 T
309
209
100
750 5700, 5000 5020 564D, 5960, 5080 5000, 5020. 5040, 5960, 5980, 6000
Frequency (MHz)
Site +03CHIL-HY
Condition + AV6_BE(UNIT 4) 3m 9120D_01620_230817 VERTICAL

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D9 of D125



samanas. FCC RADIO TEST REPORT Report No. : FR412509G

WIFI UNII-4 5835~5885MHz Band Edge @ 3m

ANT 802.11a CH177 5885MHz

1 Horizontal Fundamental

) By tes 20240305 v a0 Date 0240305
e BN 1571
1300 1300
1200 ; 1200
110.0) - 1100]
1000) = 100 H
a00) - { s0q)
709 % yi Y e e S N e R I e peaxum
a0l ] ’J
500 e
100
200
200
100
oo Sesn. Se5n. Se7o. B0, 5710, 5790 5760 S0, 5790, SeT0 5o Sas0. 570, 509 o0 7000, ot To00. T Sooe. Ta00
ronuoncy (i) roquency ()
Site :03CHI1-HY Site. 03CHI1-HY
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_01620_230817 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_01620_230817 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

) a8y Date: 20240305

I B

000 2000, 3000, 4000,

Froquency (MHz)

Site 03CHIL-HY

Condition AV6_54 3m 9120D_01620_230817 HORTZONTAL
RBW:1000.000KHz VBW:0.750KHz SWT:Auto

Avg Left blank

TEL: 886-3-327-0868 Page Number : D10 of D125
FAX: 886-3-327-0855



samanas. FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11a CH177 5885MHz

Horizontal

Fundamental

Peak

1 (@BuVim) Date: 2024.03.05

N
{ S PEAK BE(UNILY)

750 5760, 500, 5620, 5840, 5660, 5600, 5900, 5920, 5940 5960, 5080, 6000

Site
Condition

Frequency (MHz)

+03CHIL-HY

+ PEAK_BE(UNIT 4) 3m 9120D_01620_230817 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg

A (@BuVim)

Date: 20240305

509 N A

/,_\ ™ AVG_BE(UNI 4)

J

409 ]
309
209
100
750 5700, 5000 5020 564D, 5960, 5080 5000, 5020, 5040, 5960, 5980, 6000
Frequency (MHz)
Site +03CHIL-HY
Condition + AV6_BE(UNIT 4) 3m 9120D_01620_230817 HORIZONTAL

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D11 of D125



samanas. FCC RADIO TEST REPORT Report No. : FR412509G

WIFI UNII-4 5835~5885MHz Band Edge @ 3m

ANT 802.11a CH177 5885MHz

1 Vertical Fundamental

A (@BuVim)

te: 2024.03.05 evel (4B Date: 2024.03.05
PERK BN 1624

1300 1300

1200 ’ 1200

1100 L 100 +

1000 // 1000

900 / 900

800 ~ 80

70.) - 700 —HT—L P 1 =H PEAK(UNI)
500 60

400 400

309 304

200 200

100 100

00 5630, 5650, 5670, 5660, 5710, 5730, 5750, 5770, 5790, 5010 5830 5050 5070, 5095 000 2000, 3000, 000, . 000 7000
Frequency (MHz) Frequency (MHa)
site +03CHILHY Site 03CH1I-HY
Condition + PEAK_BE(UNII4)_16-24 3m 9120D_01620_230817 VERTICAL Condition PEAK(UNII) 3m 9120D_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak

) a8y Date: 20240305

VG 54

4000,

Froquency (MHz)

Site 03CHIL-HY

Condition AV6_54 3m 9120D_01620_230817 VERTICAL
RBW:1000.000KHz VBW:0.750KHz SWT:Auto

Avg Left blank

TEL: 886-3-327-0868

Page Number : D12 of D125
FAX: 886-3-327-0855



samanas. FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11a CH177 5885MHz

Vertical

Fundamental

Peak

1 (@BuVim) Date: 2024.03.05

b ﬁp\ \\\

%00
w00
704 i

5"“'WV-MMWMW'JMN" a M"‘Z L L R P

PEAK BE(UNILY)

750 5700 5000 5020 540, 5960. 5080 5900 5920. 5040, 5960 5980, 6000
Frequency (MHz)
Site +03CHIL-HY
Condition + PEAK_BE(UNIT 4) 3m 9120D_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg

A (@BuVim) Date: 20240305

a0 5
80.0) S
™ AVG_BE(UNI 4)

LN

400) =

750 5700, 5000 5020 564D, 5960, 5080 5900, 5020, 5040, 5960, 5980, 6000
Frequency (MHz)
Site +03CHIL-HY
Condition + AV6_BE(UNIT 4) 3m 9120D_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:0750KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D13 of D125



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

UNII-4 5835~5885MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11n HT20 CH169 5845MHz

Horizontal

Fundamental

Avg

Left blank

oy o 2028305 - oo 20243305
SR Bt 578
w0 10
10 ] 1
/
o L wnd
100.0| ,»/ 100.0{
o P [
4 |
s00 B w0
oo N MJ"J oo UL A eacaunn)
500 dy o0d L]
504 : el hoed s0d W
100 B
200 200
00 00
100 10d
550, e BTl B Frio. 750 550 57 G, 5050, 5050 S5 w5 o0 05 o 00
s i reawends
sie o3cHLHY sire oscHLIY
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_01620_230817 HORIZONTAL Condition PEAK(UNII) 3m 9120D_01620_230817 HORIZONTAL
RBWEIO00000KH1Z VEW-3000.000KH SWT-Auto REWHI000000KH2 VBVE3000000KHz SWT-Adto
R oo 20243305
o
10
wnd
w0
;
s0d
w00
700
e G 54
500 =
40 e
—
300t
00
10d
- o0 o0t o 0
ooty e
s oacLIY
Condition AVG_54 3m 9120D_01620_230817 HORIZONTAL

RBW:1000.000KHz VBW:0.750KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D14 of D125



samanas. FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11n HT20 CH169 5845MHz

Horizontal

Fundamental

Peak

1 (@BuVim) Date: 2024.03.05

{

-

Yﬂfv\\w \
PEAK BE(UNILY)
Hr dy

il

750

Site
Condition

5780 5800. 5620, 5040 5060, 5060 5000. 5920, 5940, 5960, 5980, 6000
Frequency (MHz)
+03CHIL-HY
+ PEAK_BE(UNIT 4) 3m 9120D_01620_230817 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg

A (@BuVim)

Date: 20240305

X/\\\ ™ AVG_BE(UNI 4)

750

Site
Condition

780 5800. 5820, 5040 5860 5060 5000, 5920, 5940, 5960, 5980, 6000
Frequency (MHz)

+03CHIL-HY

+ AV6_BE(UNIT 4) 3m 9120D_01620_230817 HORIZONTAL

+ RBW:1000.000KHz VBW:0750KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D15 of D125



samanas. FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11n HT20 CH169 5845MHz

Vertical

Fundamental

Avg

Left blank

1 (@Buvim) te: 2024.03.05 evel (4B Date: 2024.03.05
TERK BEQUN) 1620
1300 1300
1200 ; 1200
1100 S o) T
1000 pa ey 1000
800 A a0
700 i i o0l R 1 PEAK(UNI)
500 60
S o g g e At M L‘“”M
400 w0l
309 300
200 200
100 100
00 5630, 5650, 5670, 5660, 5710, 5730, 5750, 5770, 5790, 5010 5630 5050 5070, 5095 000 2000, 3000, 000, 000 7000
Froquency (MHz) Frequency (MHa)
site +03CHILHY Site 03CHILHY
Condition + PEAK_BE(UNII4)_16-24 3m 9120D_01620_230817 VERTICAL Condition PEAK(UNII) 3m 9120D_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Peak
A 0B Date: 2024.03.05
1300
1200
o
1000
90
w0
700
0 A6 54
S0
400 I
00|
200
100
000 2000, 3000, 000, N 000, 7000
Frequency (MHz)
Site 03CHIL-HY
Condition AV6_54 3m 9120D_01620_230817 VERTICAL

RBW:1000.000KHz VBW:0.750KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D16 of D125



samanas. FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11n HT20 CH169 5845MHz

Vertical

Fundamental

1 (@BuVim) Date: 2024.03.05

PR —

{

-

/"\Q\A\A\ B
PEAK BE(UNILY)
M Ay

750 5760, 5800, 5620, 5840, 5660, 5600, 5900, 5920, 5040 5960, 5080, 6000

Avg

o N o L N

/*\\ ™ AVG_BE(UNI 4)

409 —
309
209
100
750 5700, 5000 5020 564D, 5960, 5080 5000, 5020. 5040, 5960, 5980, 6000
Frequency (MHz)
Site +03CHIL-HY
Condition + AV6_BE(UNIT 4) 3m 9120D_01620_230817 VERTICAL

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

Condition : PEAK_BE(UNII 4) 3m 9120D_01620_230817 VERTICAL
EPEACBEUNTL ) 120 o1z, 20m1 v
Peak Left blank
-

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D17 of D125



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI UNII-4 5835~5885MHz Band Edge @ 3m
ANT 802.11n HT20 CH177 5885MHz
1 Horizontal Fundamental
110.0| —t 10.0|
1000 e 1000 o
700, o T [N R | [l PEAK(UNI|
wd J
500 2 M; s00) NI ORI M
g ! w0 g
s
2
RS S S e S B
Site :03CHII-HY Site 03CHI1-HY
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_01620_230817 HORIZONTAL Condition PEAK(UNII) 3m 9120D_01620_230817 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
609 AVG 54
=
40,0 P —— =
30.0| »M.,..//’
e ; S
e
Site 03CHI11-HY
Condition AV6_54 3m 9120D_01620_230817 HORIZONTAL
RBW:1000.000KHz VBW:0.750KHz SWT:Auto
Avg Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D18 of D125



samanas. FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11n HT20 CH177 5885MHz

Horizontal

Fundamental

Peak

) cBovim) Date: 20240305
1300
1200
100
100.0| \\
N

%00 il % pea swLs)
a0
109
a0
P! PR " R
109
209
204
100

7o G0 G0 S0 oA 5060 SO00_ 5300 5320 5540 5360, 5360, 6000

recuency (ki)

site £03CHIL-HY
Condition : PEAK_BE(UNII 4) 3m 9120D_01620_230817 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg

A (@BuVim) Date: 20240305

S
700 } ™ AVG_BE(UNILY)

Sﬂﬂv—__MJ 2

750 5700, 5000 5020 564D, 5960, 5080 5900, 5020, 5040, 5960, 5980 6000
Frequency (MHz)
Site +03CHIL-HY
Condition + AV6_BE(UNIT 4) 3m 9120D_01620_230817 HORIZONTAL
+ RBW:1000.000KHz VBW:0750KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D19 of D125



samanas. FCC RADIO TEST REPORT Report No. : FR412509G

WIFI UNII-4 5835~5885MHz Band Edge @ 3m

ANT 802.11n HT20 CH177 5885MHz

1 Vertical Fundamental

- e 20200305 - oate: 20240305
PEARCBEA 1678
1300 1500
1200 . 1200
110.0| —t 10.0| T
1000 pa 1000
%00 A s0q
s » 500
700 v 700 L L e ! LA PEAK(UNI)
Py o0
400) T v—— st
309 300
Py 200
100 100
N O T T 05 i e s 700
Freauoncs (e Frecuencs )
Site :03CHI1-HY Site. 03CHI1-HY
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_01620_230817 VERTICAL Condition PEAK(UNII) 3m 9120D_01620_230817 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
- oate: 20240305
1500
1200
o)
1000
%0
500
700
S0 AVG_54]
500 —
40,0 I —— -
300]_ T
204
100
T T o0 i o o 700
Frecuencs )
Site. 03CHI1-HY
Condition AV6_54 3m 9120D_01620_230817 VERTICAL

RBW:1000.000KHz VBW:0.750KHz SWT:Auto

Avg Left blank

TEL: 886-3-327-0868

Page Number : D20 of D125
FAX: 886-3-327-0855



samanas. FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11n HT20 CH177 5885MHz

Vertical

Fundamental

Peak

1 (@BuVim) Date: 2024.03.05

o -

'*'f -
peax sk
M’Mu

750 5760, 500, 5620, 5840, 5660, 5600, 5900, 5920, 5040 5960, 5080, 6000

Site
Condition

Frequency (MHz)

+03CHIL-HY

+ PEAK_BE(UNIT 4) 3m 9120D_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg

A (@BuVim)

Date: 20240305

R Y

R

/J \\ ~ AVG,_BE(UNILY)
2

750 6780, 5800, 5620, 5840, 5860, 5680, 5000, 5020. 5040 5960, 5080, 6000
Frquency (M

Site
Condition

ncy (Miz)

+03CHIL-HY

+ AV6_BE(UNIT 4) 3m 9120D_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:0750KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D21 of D125



samanas. FCC RADIO TEST REPORT Report No. : FR412509G

UNII-4 5835~5885MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI UNII-4 5835~5885MHz Band Edge @ 3m
ANT 802.11ac VHT20 CH169 5845MHz
1 Horizontal Fundamental
od
1100| et 110,
100.0) /,»/ 100.0|
4
FY, S - ,’ \ W\ qoof UT MU W [ U il PEAK(UNI)
w A B
50 2 e L WW)\W 500 P -
00 0] et
s
o e B S e e B e B s o - o
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_01620_230817 HORIZONTAL Condition PEAK(UNII) 3m 9120D_01620_230817 HORIZONTAL
o To00 000K Vo308 o0s Tty 00000 VBTS00 ook s
Peak
.
600 AVG_54|
N I
s Ml
e
B i
Condition AV6_54 3m 9120D_01620_230817 HORIZONTAL
SR
Avg Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D22 of D125



samanas. FCC RADIO TEST REPORT Report No. : FR412509G

WIFI UNII-4 5835~5885MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH169 5845MHz

1 Horizontal Fundamental

1 (@BuVim) Date: 2024.03.05

S PEAK BE(UNILY)

750 5700 5000 5020 540, 5960. 5080 5900 5920, 5040, 5960 5980. 6000
Frequency (MHz)
Site +03CHIL-HY
Condition + PEAK_BE(UNIT 4) 3m 9120D_01620_230817 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A (@BuVim)

1300)
1200)
110,

s00) 4

800 NG

700 ™ AVG_BE(UNILY)
500

50.0 T

apg

Date: 20240305

750 5700, 5000 5020 54D, 5960, 5080 5900, 5020. 5040, 5960, 5980, 6000
Frequency (MHz)
Site +03CHIL-HY
Condition + AV6_BE(UNIT 4) 3m 9120D_01620_230817 HORIZONTAL
+ RBW:1000.000KHz VBW:0750KHz SWT:Auto

Avg Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D23 of D125



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH169 5845MHz

1 (@Buvim) te: 2024.03.05 evel (4B Date: 2024.03.05.
PERK BN 1624
1300 1300
1200 ; 1200
1100 e o) .
1009 - mil 1000]
909 il i 900
800 A 80
700 'S o0l P 1 =H PEAK(UNI)
500 60
3
R : it mem~w')
400 400 B
(p———
309 300
200 200
100 100
00 5630, 5650, 5670, 5660, 5710, 5730, 5750, 5770, 5790, 5010 5630 5050 5070, 5095 000 2000, 3000, 5000, 000 7000
Frequency (MHz)
site +03CHILHY Site 03CH1I-HY
Condition + PEAK_BE(UNII4)_16-24 3m 9120D_01620_230817 VERTICAL Condition PEAK(UNII) 3m 9120D_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
A 0B Date: 2024.03.05
1300
1200
o
1000
90
w0
700
0 A6 54
S0 —
y S I
400) e
T
T C—
200
100
000 2000, 3000, 0 000, 7000
Site 03CHIL-HY
Condition AV6_54 3m 9120D_01620_230817 VERTICAL
RBW:1000.000KHz VBW:0750KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D24 of D125



samanas. FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH169 5845MHz

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 2024.03.05

e

{

-

F\‘M S~
S PEAK BE(UNILY)

750 6780,

Site :
Condition

5600, 5820 5040, 5060 5080 5900, 5020 5940, 5960, 5980, 6000
Frequency (MHz)

03CHIL-HY

+ PEAK_BE(UNIT 4) 3m 9120D_01620_230817 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg

A (@BuVim)

Date: 20240305

J k ™ AVG_BE(UNI 4)
// 1

750 6780,

5600, 5820 5040, 5060 500 5000 5020 5940, 5060, 5980, 6000
Frequency (MH)

Site +03CHIL-HY
Condition + AV6_BE(UNIT 4) 3m 9120D_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:0750KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D25 of D125



samanas. FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI UNII-4 5835~5885MHz Band Edge @ 3m
ANT 802.11ac VHT20 CH177 5885MHz
1 Horizontal Fundamental
110.0| —t 10.0|
1000 e 1000 1
i g
80.0) y A 80.0|
700, o T [N R | [l PEAK(UNI|
P WMJ\
509 N " 50 e
400 404 e
s B i
2
LT e B
Site :03CHII-HY Site 03CHI1-HY
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_01620_230817 HORIZONTAL Condition PEAK(UNII) 3m 9120D_01620_230817 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
609 AVG 54
40,0 P — =
30.0| N/f—
e ; S
e
Site 03CHI11-HY
Condition AV6_54 3m 9120D_01620_230817 HORIZONTAL
RBW:1000.000KHz VBW:0.750KHz SWT:Auto
Avg Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D26 of D125



samanas. FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH177 5885MHz

Horizontal

Fundamental

1 (@BuVim) Date: 2024.03.05

/’“\ ™~ pea swLs)

750 5760, 500, 5620, 5840, 5660, 5680, 5900, 5920, 5040 5960, 5080, 6000

Avg

/ - v skwg
4 ,_..___// &

409 —
309
209
100
750 5700, 5000 5020 564D, 5960, 5080 5000, 5020, 5040, 5960, 5980, 6000
Frequency (MHz)
Site +03CHIL-HY
Condition + AV6_BE(UNIT 4) 3m 9120D_01620_230817 HORIZONTAL

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

Frequency (MHz)
Site +03CHIL-HY
Condition + PEAK_BE(UNIT 4) 3m 9120D_01620_230817 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (dBuvim) Date: 2024-03.05

1309
1209
1109
1000

909 I

809 ’ AN

~
700

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D27 of D125



samanas. FCC RADIO TEST REPORT Report No. : FR412509G

WIFI UNII-4 5835~5885MHz Band Edge @ 3m
ANT 802.11ac VHT20 CH177 5885MHz
1 Vertical Fundamental
110.0| —t 10.0| T
1000) e 1000
80.0| y A 80.0|
700, o MM T [N R | [l PEAK(UNI|
wd
\ v e ——
N
40| w00 W
s B
2
T e o "
Site :03CHII-HY Site 03CHI1-HY
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_01620_230817 VERTICAL Condition PEAK(UNII) 3m 9120D_01620_230817 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
609 AVG 54
40,0 ——— -
3n.nr~_/”/-/
e ; S
e
Site 03CHI11-HY
Condition AV6_54 3m 9120D_01620_230817 VERTICAL
RBW:1000.000KHz VBW:0.750KHz SWT:Auto
Avg Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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samanas. FCC RADIO TEST REPORT Report No. : FR412509G

WIFI UNII-4 5835~5885MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH177 5885MHz

1 Vertical Fundamental

1 (@BuVim) Date: 2024.03.05

1300)
1200)
110 -
1000) e .
N
900 PEAK_BE(UNILS)

i,
A iy

750 5700, 5000 5020 540, 5960. 5080 5900, 5920, 5040, 5960 5980, 6000
Frequency (MHz)
Site +03CHIL-HY
Condition + PEAK_BE(UNIT 4) 3m 9120D_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A (@BuVim) Date: 20240305

800) S
700 ™~ AVG_BE(UNILY
600

500 A 5

409 ——p—
309
209
100
750 5700, 5000 5020 54D, 5960, 5080 5000, 5020. 5040, 5960, 5980, 6000
Frequency (MHz)
Site +03CHIL-HY
Condition + AV6_BE(UNIT 4) 3m 9120D_01620_230817 VERTICAL

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

Avg Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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samanas. FCC RADIO TEST REPORT Report No. : FR412509G

UNII-4 5835~5885MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI UNII-4 5835~5885MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH167 5835MHz

1 Horizontal Fundamental

A (@Buvim) Date: 2024-03.05
PEAK [BE(UNIE) 1622

el (dBuVim) Date: 20240305

1300
/ 1200

a 1100
100.0| ,»/ 100.0f

%00 - RN s00)

L7, I N —— oo T L n PEAK(UNI)

o " p—
ot S TR S v

fiv—
A““MW
300

300]

200)

100]

5630, 5650. 5670, 5690, 5710. 5730. 5750, 5770, 5790. 5610, 5630. 5650, 5670 5895
Frequency (MHz)

000 2000. 3000. 4000 000, 7000

Frequency (MH2)

Site $03CHILHY

Condition +PEAK_BE(UNTT4)_16-24 3m 9120D_01620_230817 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

site 03CHILHY
Condition PEAK(UNTT) 3m 9120D>_01620_230817 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

evel @Buvim) Date: 2024.03.05

1300
1200
0|
1000
90| 1
800)
700)
609 AVG 54
500)

400 S IS

200)
100

000 2000, 3000, 4000, 000, 7000
Frequency (MHz)
site 03CHILHY
Condition AV6_54 3m 9120D_01620_230817 HORIZONTAL
RBW:1000.000KHz VBW:0.820KHz SWT:Auto

Avg Left blank

TEL: 886-3-327-0868

Page Number : D30 of D125
FAX: 886-3-327-0855



samanas. FCC RADIO TEST REPORT Report No. : FR412509G

WIFI UNII-4 5835~5885MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH167 5835MHz

1 Horizontal Fundamental

1 (@BuVim) Date: 2024.03.05

1300)
1200)
110
-

1000 S
900 ‘WN\” s peA kLY

" MMW
509 il

750 5700 5000 5020 540, 5960. 5080 5900 5920, 5040, 5960 5980, 6000
Frequency (MHz)
Site +03CHIL-HY
Condition + PEAK_BE(UNIT 4) 3m 9120D_01620_230817 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A (@BuVim) Date: 20240305

80.0) S

70.0| ™~ AVG_BE(UNIL4),
609

D —

750 6780, 5800, 5620, 5840, 5860, 5680, 5000, 5020. 5040 5960, 5080, 6000
Frequency (MH)

Site +03CHIL-HY
Condition + AV6_BE(UNIT 4) 3m 9120D_01620_230817 HORIZONTAL
+ RBW:1000.000KHz VBW:0820KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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samanas. FCC RADIO TEST REPORT Report No. : FR412509G

WIFI UNII-4 5835~5885MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH167 5835MHz

1 Vertical Fundamental

) By tes 20240305 v a0 Date 0240305
e BN 1571
1300 1300
1200 / 1200
10 Lt 1o
- .
o % wod
s0a) - s0q)
a00) ot s0q)
700 - 700 —HT—L L e ! LA PEAK(UNI)
a0l onq)
. b J'WWW oy
0d S s00) ]
e

100 10 ———
200 300
200 200)
100 100

oo Sesn. Sesn. Se7o. B 5710, 5790 5760 S0, 5790, SoT0 5o Sas0. B0, 509 o0 7000, ot To00. T oo Ta00

ronuoncy (i) roquency ()

site £ 03CHILHY sire 03CHIIHY
Condition  : PEAK_BE(UNIT4)_16-24 3m 91200_01620_230817 VERTICAL Condition PEAK(UN) 31 91200_01620_230817 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

) a8y Date: 20240305

1300
1200
o
1000
90
w0
700
0.

500
400) -
309 f
209
100

000 2000, 3000, 4000,

Froquency (MHz)

Site 03CHIL-HY

Condition AV6_54 3m 9120D_01620_230817 VERTICAL
RBW:1000.000KHz VBW:0.820KHz SWT:Auto

Avg Left blank

TEL: 886-3-327-0868

Page Number : D32 of D125
FAX: 886-3-327-0855



samanas. FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH167 5835MHz

Vertical

Fundamental

1 (@BuVim) Date: 2024.03.05

* <
500 S peacswua)
s09)
700
B :
frosth

{

-

750 5760, 5800, 5620. 5840, 5660, 5600, 5900, 5920, 5040 5960, 5080, 6000

Avg.

00 e O A N
309
209
100
750 5700, 5000 5020 564D, 5960, 5080 5000, 5020, 5040, 5960, 5980 6000
Frequency (MHz)
Site +03CHIL-HY
Condition + AV6_BE(UNII 4) 3m 9120b_01620_230817 VERTICAL

+ RBW:1000.000KHz VBW:0.820KHz SWT:Auto

recuoncy (e
site £ 03CHI1HY
Condition : PEAK_BE(UNIT 4) 3m 9120D_01620_230817 VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto
Peak Left blank
s B bate: 20240305
1304
1204
100
100
%0d 4
800 AN
700 R v |

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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samanas. FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH175 5875MHz

Horizontal Fundamenta

Avg

- e 20200305 - oate: 20240305
110.0| —t 10.0|
1000 pa .
" 7 ]
80.0| A 80.0|
700 v 700 L L e ! LA wﬂuw
60.0| ' 60.0f
s00l 4 ) i 500 g A
400) 40, MW
309
Py
N T i e s 700
reasoncy i Frecuencs )
Site :03CHI1-HY Site. 03CHI1-HY
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_01620_230817 HORIZONTAL Condition PEAK(UNII) 3m 9120D_01620_230817 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
S0 AVG_54]
—
T T o0 i o o 700
Frecuencs )
Site. 03CHI1-HY
Condition AV6_54 3m 9120D_01620_230817 HORIZONTAL

RBW:1000.000KHz VBW:0.820KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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samanas. FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH175 5875MHz

Horizontal

Fundamental

Peak

1 (@BuVim) Date: 2024.03.05

509 »WMW*MNMM M MM'\"W

{

-

N

r\f»» . pEAK BEUNLY)

750 5760, 500, 5620, 5840, 5660, 5600, 5900, 5920, 5040 5960, 5080, 6000

Site
Condition

Frequency (MHz)

+03CHIL-HY

+ PEAK_BE(UNIT 4) 3m 9120D_01620_230817 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A (@BuVim)

Date: 20240305

[ R
J N s s

e 2

750 6780, 5800, 5620, 5840, 5860, 5680, 5000, 5020. 5040 5960, 5080, 6000
Freque

Site
Condition

ncy (Miz)

+03CHIL-HY

+ AV6_BE(UNIT 4) 3m 9120D_01620_230817 HORIZONTAL
+ RBW:1000.000KHz VBW:0820KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D35 of D125



samanas. FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH175 5875MHz

Vertical Fundamental

Avg

1 (@Buvim) te: 2024.03.05 evel (4B Date: 2024.03.05
PERK BN 1624
1300] 1300)
1200] v 1200)
1100 L 100
- 1
1000] o 1000]
900 / 900
s00] A 80
70.) - 700 —HT—L P 1 =H PEAK(UNI)
o MMM‘M o J b
500 S0 -
MWM»W =
400] 400) e
309 309
200 200
100 100
00 5630, 5650, 5670, 5690. 5710. 5730 5750. 5770, 5790, 5810, 5830 5050. 5670. 5695 000 2000, 3000, 000, 5000, 00, 7000
Frequency (MHz) Frequency (MHa)
site +03CHILHY Site 03CH1I-HY
Condition +PEAK_BE(UNITA)_16-24 3m 9120D_01620_230817 VERTICAL Condition PEAK(UNIT) 3m 9120D_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
2 a8y Date: 2024-03.05.
1300)
1200)
10,
1000)
900
80
700
609 VG 54|
500
L ]
400) i
I
309 S
209
100
000 2000, 3000, 000, 0. 000, 7000
Frequency (MHz)
Site 03CH11-HY
Condition AV6_54 3m 9120D_01620_230817 VERTICAL

Left blank

RBW:1000.000KHz VBW:0.820KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D36 of D125



samanas. FCC RADIO TEST REPORT Report No. : FR412509G

WIFI UNII-4 5835~5885MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH175 5875MHz

1 Vertical Fundamental

) @Buvim) Date: 2024.03.05
1300
1200
1100
100.0| \\
r"‘”ﬁr“”‘\ <
500 S peacswua)

s00) 4

60.0| 2
snnWWWJWM Lttt
w08

0

200

o

750 5760, 500, 5620, 5840, 5660, 5600, 5900, 5920. 5040 5960, 5080, 6000
Frequency (MHz)

Site +03CHIL-HY
Condition + PEAK_BE(UNIT 4) 3m 9120D_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A (@BuVim) Date: 20240305

900 =

700 R v |
a0l

500 \'””“‘\ 2

[ S

409 —p————
309
209
100
750 5700, 5000 5020 564D, 5960, 5080 5000, 5020. 5040, 5960, 5980, 6000
Frequency (MHz)
Site +03CHIL-HY
Condition + AV6_BE(UNII 4) 3m 9120b_01620_230817 VERTICAL

+ RBW:1000.000KHz VBW:0.820KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D37 of D125



samanas. FCC RADIO TEST REPORT

Report No. : FR412509G

UNII-4 5835~5885MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH171 5855MHz

Horizontal

Fundamental

Peak

) @Buvimy Date: 20240305
PERK e 1628
1300
1200 4
/
1100 L
1009 |~
90.0 A e =
% =T T
800 /
7n04—/
500
500 Jar
oot 5%, D070 5090 5710 5730 5750 5770, 5790, 5eM0. 5430 5650 Ser0. 5695

Frequency (MHz)
$03CHILHY

Condition +PEAK_BE(UNTT4)_16-24 3m 9120D_01620_230817 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

el (dBuVim)

Date: 2024-03.05

pEAKUNY

o

2000. 3000.

4000
Frequency (MH2)

03CHILHY

P

EAK(UNTI) 3m 9120D_01620_230817 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg

Left blank

evel @Buvim)

Date: 2024.03.05

S VR
e

AVG 54

2000,

3000, 5000,

4000,
Frequency (MHz)

03CHILHY
AV6_54 3m 9120D_01620_230817 HORIZONTAL
RBW:1000.000KHz VBW:0.750KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D38 of D125



samanas. FCC RADIO TEST REPORT Report No. : FR412509G

WIFI UNII-4 5835~5885MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH171 5855MHz

1 Horizontal Fundamental

1 (@BuVim) Date: 2024.03.05

100.0| \\
~

500 S peacswua)
s09)
700

s ] ;
Oy Y L TSRS -

750 5700, 5000 5020 540, 5960. 5080 5900 5920, 5040, 5960 5980, 6000
Frequency (MHz)
Site +03CHIL-HY
Condition + PEAK_BE(UNIT 4) 3m 9120D_01620_230817 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A (@BuVim) Date: 20240305

800 = AN
700 A N e

N N

L S
400)

750 5700, 5000 5020 564D, 5960, 5080 5900, 5020, 5040, 5960, 5980, 6000
Frequency (MHz)
Site +03CHIL-HY
Condition + AV6_BE(UNIT 4) 3m 9120D_01620_230817 HORIZONTAL
+ RBW:1000.000KHz VBW:0750KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH171 5855MHz

Vertical

Fundamental

Avg

Left blank

AV6_54 3m 9120D_01620_230817 VERTICAL
RBW:1000.000KHz VBW:0.750KHz SWT:Auto

1 (@Buvim) te: 2024.03.05 evel (4B Date: 2024.03.05
TERK BEQUN) 1620
1300 1300
1200 ; 1200
1100 . o)
1000 // 1000 1
900 / 90
800 A a0
700 'S o0l R 1 PEAK(UNI)
500 it 60 -
s04) - R 50 s o
400 400) M
i
309 304
200 200
100 100
00 5630, 5650, 5670, 5660, 5710, 5730, 5750, 5770, 5790, 5010 5830 5050 5070, 5095 000 2000, 3000, 000, 5000, 000 7000
Frequency (MHz) Frequency (MHa)
site +03CHILHY Site 03CHILHY
Condition + PEAK_BE(UNII4)_16-24 3m 9120D_01620_230817 VERTICAL Condition PEAK(UNII) 3m 9120D_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
A 0B Date: 2024.03.05
1300
1200
o
1000
90
w0
700
0 A6 54
S0 e
400 e
500
200
100
000 2000, 3000, 000, N G000 7000
Frequency (MHz)
Site 03CHIL-HY
Condition

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D40 of D125



samanas. FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH171 5855MHz

Vertical

Fundamental

1 (@BuVim) Date: 2024.03.05

500 N L j Nt

{

-

/.,AAWM*\ N o s

/

750 5760, 5800, 5620, 5840, 5660, 5680, 5900, 5920, 5940 5960, 5080, 6000

Avg.

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

Frocuency (i)
site £ 03CHILHY
Condition : PEAK_BE(UNIT 4) 3m 9120D_01620_230817 VERTICAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
) By vate 20240305
130
1209
109
1000
%00 d
800 AN
700 S| v s
a0l
g L ;
I—— —
100
200
200
100
750 70 S0, ez Gelo, Sas0 e S0, Sezo Bedo, E9s0. o6n 6000
Freduency ()
site £ 03CHILHY
Condition + AV6_BE(UNIT 4) 3m 9120D_01620_230817 VERTICAL

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D41 of D125



samanas. FCC RADIO TEST REPORT

Report No. : FR412509G

UNII-4 - 5835~5885MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH169 5845MHz

Horizontal

Fundamental

Avg

Left blank

- baes 0240305 . oats 20240305
PEAR BE Te3E
100 1500
1200 ] 1200
/
o i o)
100.0| ,»/ 100.0{
90.0f 1 90.0f
v
s y 500
Ry —— Too U 1A ocaumn)
P UG
1 ! ok
500 & v 500) e
400) A.,.,WW
300 500
204 209
109 100
5o 5o BT SRR 70, F7S0 760 STTa 5790, BTG B0 5050 0. 56 T T o0 oo s To00
recuency () Frecuency o)
site J03cHILHY site oscHiLIY
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_01620_230817 HORIZONTAL Condition PEAK(UNII) 3m 9120D_01620_230817 HORIZONTAL
. RBW-1000.000KHz VBW:3000.000KHz SWT-Auto REW-1000.000KHz VBW:3000000KHz SWTAuto
B oats 2240305
1300
1200
o)
1000
3
w0
w00
700
600 AVG 54
500 —
400 /J~fﬁ«x’
(OO
20
109
T T o0 i o To00
Frecuency o)
site o3cHILMY
Condition AVG_54 3m 9120D_01620_230817 HORIZONTAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D42 of D125



samanas. FCC RADIO TEST REPORT Report No. : FR412509G

WIFI UNII-4 5835~5885MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH169 5845MHz

1 Horizontal Fundamental

1 (@BuVim) Date: 2024.03.05

<
500 S peacswua)
s09)

750 5700 5000 5020 540, 5960. 5080 5900 5920, 5040, 5960 5980, 6000
Frequency (MHz)
Site +03CHIL-HY
Condition + PEAK_BE(UNIT 4) 3m 9120D_01620_230817 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A (@BuVim) Date: 20240305

a0 5
80.0) S
70.0| ™~ AVG_BE(UNIL4)

409

309

209

100

750 5700, 5000 5020 564D, 5960, 5080 5900, 5020, 5040, 5960, 5980, 6000
Frequency (MHz)
Site +03CHIL-HY
Condition + AV6_BE(UNIT 4) 3m 9120D_01620_230817 HORIZONTAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D43 of D125



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH169 5845MHz

Vertical

Fundamental

Avg

Left blank

1 (@Buvim) te: 2024.03.05 evel (4B Date: 2024.03.05
PERK BN 1624
1309 1300)
1209 v 1200)
1100 e 100 +
1009 // {“ 1000]
909 / 900
70.) - 700 —HT—L P 1 =y PEAK(UNI)
Y 00 J
" s i St
-
409 w0l o
309 309
200 200
100 100
00 5630. 5650, 5670. 5690, 5710. 5730 5750. 5770, 5790, 5810, 5830 5050. 5670. 5695 000 2000, 3000, 000, 5000, 00, 7000
Frequency (MHz) Frequency (MHa)
Site +03CHIL-HY Site 03CH1I-HY
Condition +PEAK_BE(UNITA)_16-24 3m 9120D_01620_230817 VERTICAL Condition PEAK(UNIT) 3m 9120D_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
2 a8y Date: 2024-03.05.
1300)
1200)
10,
1000)
900
80
700
609 VG 54|
500 —
L
400) N
Y —
209
100
000 2000, 3000, 000, 0. 5000, 7000
Frequency (MHz)
Site 03CH11-HY
Condition AV6_54 3m 9120D_01620_230817 VERTICAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D44 of D125



samanas. FCC RADIO TEST REPORT Report No. : FR412509G

WIFI UNII-4 5835~5885MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH169 5845MHz

1 Vertical Fundamental

1 (@BuVim) Date: 2024.03.05

S PEAK BE(UNILY)

750 5700, 5000 5020 540, 5960. 5080 5900 5920, 5040, 5960, 5980, 6000
Frequency (MHz)
Site +03CHIL-HY
Condition + PEAK_BE(UNIT 4) 3m 9120D_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A (@BuVim) Date: 20240305

. I
80.0) AN
700 ™ AVG_BE(UNILY)
s
Y 7 i
(B ——— T

400) |

750 5700, 5000 5020 54D, 5960, 5080 5900, 5020. 5040, 5960, 5980, 6000
Frequency (MHz)
Site +03CHIL-HY
Condition + AV6_BE(UNIT 4) 3m 91200_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:0300KHz SWT:Auto

Avg Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D45 of D125



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH173 5865MHz

Horizontal

Fundamental

Avg

Left blank

1 (@Buvim) te: 2024.03.05 evel (4B Date: 2024.03.05.
PERK BN 1624
1309 1300)
1209 / 1200)
1100 —— 100
1009 // 1000] 1
909 / 900
809 . 80
70.) - p 700 —HT—L P 1 =H PEAK(UNI)
600 600
509 3 M " 500
y ot A
e
409 L e
309 309
200 200
100 100
00 5630. 5650, 5670. 5690, 5710. 5730 5750. 5770, 5790, 5810, 5830 5050. 5670. 5695 000 2000, 3000, 000, 5000, ‘5000, 7000
Frequency (MHz) Frequency (MHz)
Site +03CHIL-HY Site 03CH1I-HY
Condition + PEAK_BE(UNITA)_16-24 3m 9120D_01620_230817 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_01620_230817 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
2 a8y Date: 2024-03.05.
1300)
1200)
10,
1000)
900
80
700
609 VG 54|
500
400) e
Y E—— e .
209
100
000 2000, 3000, 000, 0. 000, 7000
Frequency (MHz)
Site 03CH11-HY
Condition AV6_54 3m 9120D_01620_230817 HORTZONTAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D46 of D125



samanas. FCC RADIO TEST REPORT Report No. : FR412509G

WIFI UNII-4 5835~5885MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH173 5865MHz

1 Horizontal Fundamental

1 By bae: 20240305
1500
oy |
100
S

1009 s ~
%0 | . peac sk
a0 \M
700
g L
SO0y bbbt gty
a0
%00
09
100

7E0 G 00 G Sod 000 S0 500 S0 000 5960 5080 5000

Frequency (MHz)

Site +03CHIL-HY

Condition + PEAK_BE(UNIT 4) 3m 9120D_01620_230817 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A (@BuVim) Date: 20240305

1300)
1200)
110,

80.0) S

70.0| ™~ AVG_BE(UNIL4)
509

500

S DU P 1

750 5700, 5000 5020 564D, 5960, 5080 5000, 5020, 5040, 5960, 5980, 6000
Frequency (MHz)
Site +03CHIL-HY
Condition + AV6_BE(UNIT 4) 3m 9120D_01620_230817 HORIZONTAL
+ RBW:1000.000KHz VBW:0300KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868 Page Number : D47 of D125
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH173 5865MHz

Vertical

Fundamental

Avg

Left blank

1 (dBuvim) te: 2024.03.05 evel (4B Date: 2024.03.05
PERK BN 1624
1300] 1300)
1200] v 1200)
1100 L 100 4
1000] // 1000]
900 / 900
s00] . 80
70.) - 700 —HT—L P 1 =H PEAK(UNI)
600 600
bt
500 S0 W
"
400 o0l e
309 309
200 200
100 100
00 5630, 5650, 5670. 5690, 5710. 5730 5750. 5770, 5790, 5810, 5830 5050. 5670. 5695 000 2000, 3000, 000, 5000, ‘5000, 7000
Frequency (MHz) Frequency (MHa)
Site +03CHIL-HY Site 03CH1I-HY
Condition +PEAK_BE(UNITA)_16-24 3m 9120D_01620_230817 VERTICAL Condition PEAK(UNIT) 3m 9120D_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
2 a8y Date: 2024-03.05.
1300)
1200)
10,
1000)
900
80
700
609 VG 54|
500 —
400) it &
3n.n_,v~A/_/_~/_‘/\_’
209
100
000 2000, 3000, 000, 0. 000, 7000
Frequency (MHz)
Site 03CH11-HY
Condition AV6_54 3m 9120D_01620_230817 VERTICAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D48 of D125



samanas. FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH173 5865MHz

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 2024.03.05

wa
s
soofon i

™
m =
. pEAK BEUNLY)
N
1

fistami ey

750 5760, 500, 5620, 5840, 5660, 5600, 5900, 5920, 5040 5960, 5080, 6000

Site +03CHILHY

Frequency (MHz)

Condition + PEAK_BE(UNIT 4) 3m 9120D_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A (@BuVim)

Date: 20240305

80.0) S

700 ™~ AVG_BE(UNIL 4),
500 s

500 - — 2

750 5780, 5800, 5820, el

Site +03CHILHY

0. 5860, 5880, 5000, 5920. 5040, 5960, 5980, 6000
Frequency (MH)

Condition + AV6_BE(UNIT 4) 3m 91200_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:0300KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D49 of D125



samanas. FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH177 5885MHz

Horizontal Fundamenta

Peak

A (@BuVim)

te: 2024.03.05 evel (4B Date: 2024.03.05
PERK BN 1624

1300] 1300)

1200] / 1200)

1100 L 100

- 1

1000] // 1000]

900 / 900

s00] . 80

70.) - 700 —HT—L P 1 =H PEAK(UNI)
600 600 o
500 o T 500

9 b et

X S e

309 309

200 200

100 100

00 5630. 5650, 5670. 5690, 5710. 5730 5750. 5770, 5790, 5810, 5830 5050. 5670. 5695 000 2000, 3000, 000, 0. 00, 7000
Froquency (Miz) Frequency (MHa)

Site +03CHIL-HY Site 03CH1I-HY
Condition + PEAK_BE(UNITA)_16-24 3m 9120D_01620_230817 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_01620_230817 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg

) a8y Date: 20240305

000 2000, 3000, 4000,

Froquency (MHz)

Site 03CHIL-HY

Condition AV6_54 3m 9120D_01620_230817 HORTZONTAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D50 of D125



samanas. FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH177 5885MHz

Horizontal

Fundamental

Peak

1 (@BuVim) Date: 2024.03.05

S00{uspprnas st b 'L\’M

PEAK BE(UNILY)

750 5760, 5800, 5620, 5840, 5660, 5600, 5900, 5920. 5040 5960, 5080, 6000

Site
Condition

Frequency (MHz)

+03CHIL-HY

+ PEAK_BE(UNIT 4) 3m 9120D_01620_230817 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg

A (@BuVim)

Date: 20240305

R S DO 2

/J ™ AVG_BE(UNI 4)

750 6780, 5800, 5620, 5840, 5860, 5680, 5000, 5020. 5040 5960, 5080, 6000
Freque

Site
Condition

ncy (Miz)

+03CHIL-HY
+ AV6_BE(UNIT 4) 3m 9120D_01620_230817 HORIZONTAL
+ RBW:1000.000KHz VBW:0300KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D51 of D125



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH177 5885MHz

Vertical

Fundamental

Avg

Left blank

v 120240305 oot -
SRR SE38
w00 w500
1200 | 1200
1100 —— 10.| 4+
100 W 1000
%09 A %0d
509 » w0
700 v 700 L L e | [l PEAK(UNI|
s00 o0d J
500 4 L 500 WW s
100 404 bbb
309 s0f”
00 200
100 104
I ) o0 o0 o0 55 700
Fvsoney recuoney i)
Site :03CHI1-HY Site. 03CHI1-HY
Condition : PEAK_BE(UNIT4)_16-24 3m 9120D_01620_230817 VERTICAL Condition PEAK(UNIT) 3m 9120D_01620_230817 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
™ oate 0240305
w00
1200
o
P
s0d
w0
-
S0 AVG_54]
500 =
40.0| W'—\/
m.n¢4,_/‘/*/‘/
0
100
e o0 o0 n o 7300
recuoney i)
Site. 03CHI1-HY
Condition AV6_54 3m 9120D_01620_230817 VERTICAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D52 of D125



samanas. FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH177 5885MHz

Vertical

Fundamental

Peak

1 (@BuVim) Date: 2024.03.05

904 S PEAK BE(UNILY)

00 d by
b M’M m"%

500 Awbstppnefesp oA

750 5700, 5000 5020 540, 5960. 5080 5900 5920, 5040, 5960, 5980, 6000
Frequency (MHz)
Site +03CHIL-HY
Condition + PEAK_BE(UNIT 4) 3m 9120D_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg

A (@BuVim) Date: 20240305

700 ™~ AVG_BE(UNILY

509 ,_/// -

S N I S S
409
309
209
100
750 5700, 5000 5020 564D, 5960, 5080 5000, 5020. 5040, 5960, 5980, 6000
Frequency (MHz)
Site +03CHIL-HY
Condition + AV6_BE(UNIT 4) 3m 91200_01620_230817 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D53 of D125



samanas. FCC RADIO TEST REPORT Report No. : FR412509G

UNII-4 5835~5885MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI UNII-4 5835~5885MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 26/0 CH169 5845MHz
1 Horizontal Fundamental
od
1100| et 110,
100.0| ,»/ 100.0{
4
FY, S - %J‘ qoof UT MU W [ U il PEAK(UNI)
s ‘ —
t s ey
o 1 o |
——
s
R e B R B R R B R o
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_01620_230817 HORIZONTAL Condition PEAK(UNII) 3m 9120D_01620_230817 HORIZONTAL
o To00 000K Vo308 o0s Tty 00000 VBTS00 ook s
Peak
600 AVG_54|
e
. ——
300
B i
Condition AVG_54 3m 9120D_01620_230817 HORIZONTAL
SR
Avg Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D54 of D125



samanas. FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/0 CH169 5845MHz

Horizontal

Fundamental

Peak

1 (@BuVim)

Date: 2024.03.06

(IV :
peax sk
W\H A i

750 5760, 500, 5620, 5840, 5660, 5600, 5900, 5920, 5040 5960, 5080, 6000

Site

Condition

Frequency (MHz)

+03CHIL-HY

+ PEAK_BE(UNIT 4) 3m 9120D_01620_230817 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg

A (@BuVim)

Date: 20240306

[\ww\ ~ AVG,_BE(UNILY)

750 6780, 5800, 5620, 5840, 5660, 5680, 5000, 5020, 5040 5960, 5080, 6000
Frequency (MHz)

Site
Condition

)

+03CHIL-HY

+ AV6_BE(UNIT 4) 3m 9120D_01620_230817 HORIZONTAL
+ RBW:1000.000KHz VBW:0.680KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D55 of D125



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI UNII-4 5835~5885MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 26/0 CH169 5845MHz
1 Vertical Fundamental
110.0| —t 10.0|
1000 e 1000 1
izl ‘
700, o T [N R | [l PEAK(UNI|
wd
o o
509 k " O | s00) e s ad
109 L R e g
s Py
2
TR B s
Site :03CHII-HY Site 03CHI1-HY
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_01620_230817 VERTICAL Condition PEAK(UNII) 3m 9120D_01620_230817 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
609 AVG 54
400 B R
e T
o
e ; ]
e
Site 03CHI11-HY
Condition AV6_54 3m 9120D_01620_230817 VERTICAL
RBW:1000.000KHz VBW:0.680KHz SWT:Auto
Avg Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D56 of D125



samanas. FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/0 CH169 5845MHz

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 2024.03.06

{

-

ﬂ }
o peac st
“\ (i

750 5760, 5800, 5620, 5840, 5660, 5600, 5900, 5920. 5040 5960, 5080, 6000

Site

Condition

Frequency (MHz)

+03CHIL-HY

+ PEAK_BE(UNIT 4) 3m 9120D_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg

A (@BuVim)

Date: 20240306

|

J\""l ™~ AVG_BE(UNILA)
1

750 6780, 5800, 5620, 5840, 5860, 5680, 5000, 5020. 5040 5960, 5080, 6000
Frequency (M

Site
Condition

iz)

+03CHIL-HY

+ AV6_BE(UNII 4) 3m 9120b_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:0.680KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D57 of D125



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/8 CH177 5885MHz

Horizontal

Fundamental

Avg

Left blank

AV6_54 3m 9120D_01620_230817 HORTZONTAL

RBW:1000.000KHz VBW:0.680KHz SWT:Auto

1 (@Buvim) te: 2024.03.06 evel (4B Date: 2024.03.06
ERK BEQUN) 1620
1300 1300
1200 ; 1200
1100 . o)
1000 pa 1000 1
800 A a0
700 i o0l R =H PEAK(UNI)
500 60
00l i - o M S0 T
400 B i W
309 304
200 200
100 100
00 5630, 5650, 5670, 5660, 5710, 5730, 5750, 5770, 5790, 5010 5630 5050 5070, 5095 000 2000, 3000, 000, 5000, 000 7000
Frequency (MHz) Frequency (MHa)
site +03CHILHY Site 03CHILHY
Condition + PEAK_BE(UNII4)_16-24 3m 9120D_01620_230817 HORIZONTAL Condition PEAK(UNII) 3m 9120D_01620_230817 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Peak
A 0B Date: 2024.03.06
1300
1200
o
1000
90
w0
700
0 A6 54
S0 I
400 P —
00
200
100
000 2000, 3000, 000, N 000, 7000
Frequency (MHz)
Site 03CHIL-HY
Condition

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D58 of D125



samanas. FCC RADIO TEST REPORT Report No. : FR412509G

WIFI UNII-4 5835~5885MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 26/8 CH177 5885MHz

1 Horizontal Fundamental

Date: 2024.03.05
1300
1200
1100
1000
909
800
709
500
500
400
309
200
100
750 G700 500, 5020 5040, 5660 5660 5000, 5920, 5940 5960, 5980 G000

Frequency (MHz)

Site +03CHIL-HY

Condition + PEAK_BE(UNIT 4) 3m 9120D_01620_230817 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

bate: 20240306
1304
1204
100
100
%0d .
700 e S e st
609
504
10
304
200
10
TS G0 i 0. Sl 5900 5020 oio R0 500
Frocuoncy ()
site £ 03CHILHY
Condition : AV6_BE(UNIT 4) 3m 9120D_01620_230817 HORTZONTAL

+ RBW:1000.000KHz VBW:0.680KHz SWT:Auto

Avg Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D59 of D125



samanas. FCC RADIO TEST REPORT Report No. : FR412509G

WIFI UNII-4 5835~5885MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 26/8 CH177 5885MHz
1 Vertical Fundamental

110.0| —t 10.0| :

1000 e 1000

700, o T [N R | [l PEAK(UNI|

wd —

09 i s04) B v gt

30.0| :nvnw

2

SR R S S S B
Site :03CHII-HY Site 03CHI1-HY
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_01620_230817 VERTICAL Condition PEAK(UNII) 3m 9120D_01620_230817 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
609 AVG 54
400 P —— e
30.0| B
i
e ; S
e
Site 03CHI11-HY
Condition AV6_54 3m 9120D_01620_230817 VERTICAL
RBW:1000.000KHz VBW:0.680KHz SWT:Auto
Avg Left blank

TEL: 886-3-327-0868

Page Number : D60 of D125
FAX: 886-3-327-0855



samanas. FCC RADIO TEST REPORT Report No. : FR412509G

WIFI UNII-4 5835~5885MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 26/8 CH177 5885MHz

1 Vertical Fundamental

Date: 2024.03.05
1300
1200
1100
1000
909
800
709
500
400
309
200
100
750 G700 500, 5020 5040, 5660 5660 5000, 5020, 5940 5960, 5980 G000

Frequency (MHz)

Site +03CHIL-HY

Condition + PEAK_BE(UNIT 4) 3m 9120D_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20240306

fw N P

500 J
400

750 6780, 5800, 5620, 5840, 5860, 5680, 5000, 5020, 5040 5060, 5080, 6000
Frequency (MH)

Site +03CHIL-HY
Condition + AV6_BE(UNII 4) 3m 9120b_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:0.680KHz SWT:Auto

Avg Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

UNII-4 5835~5885MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 52/37 CH169 5845MHz

Horizontal

Fundamental

Peak

A (@Buvim) Date: 2024-03.06

EEaEESEEEEEE:

PEAK [BE(UNIE) 1622,

100

Site

5630, 5650, 5670, 5690, 5710. 5730 5750, 5770, 5790. 5610, 5630. 5650, 5670 5895
Frequency (MHz)

$03CHILHY

Condition +PEAK_BE(UNTT4)_16-24 3m 9120D_01620_230817 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

el (dBuVim)

Date: 20240306

1300
1200
0|
1000
90|
800
oo UT I T L0 L5 L

pEAKUNY

600)

=

500 s 1
ol
400 R—
(o
300
200
100
000 2000 3000 000, 5000, 7000
Frequency (MHa)
site 03CHILHY
Condition PEAK(UNT) 3m 9120>_01620_230817 HORTZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg

Left blank

evel @Buvim)

Date: 2024.03.06

1300)
1200)
1100
1004)
04|
800
704
604
500
400/ s et B
30.0[ _/—’/‘/\/
204
100

000 2000, 3000, 4000,

Frequency (MHz)

site 03CHILHY

Condition AV6_54 3m 9120D_01620_230817 HORIZONTAL
RBW:1000.000KHz VBW:0.750KHz SWT:Auto

000,

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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samanas. FCC RADIO TEST REPORT Report No. : FR412509G

WIFI UNII-4 5835~5885MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 52/37 CH169 5845MHz

1 Horizontal Fundamental

Date: 2024.03.05
1300
1200
1100
1000
909
800
709
500
400
309
200
100
750 G700 500, 5020 5040, 5660 5660 5000, 5920, 5940 5960, 5980 G000

Frequency (MHz)

Site +03CHIL-HY

Condition + PEAK_BE(UNIT 4) 3m 9120D_01620_230817 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20240306

~N

. AVG,_BE(UNILY)
500
500
400

309
209
100
750 5700, 5000 5020 564D, 5960, 5080 5900. 5020, 5040, 5960, 5980 6000
Frequency (MHz)
Site +03CHIL-HY
Condition + AV6_BE(UNIT 4) 3m 9120D_01620_230817 HORIZONTAL

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

Avg Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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samanas. FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 52/37 CH169 5845MHz

Vertical

Fundamental

A (@BuVim)

Avg

Left blank

RBW:1000.000KHz VBW:0.750KHz SWT:Auto

vate 20240306 ove Date: 20240308
PR BENEA 1627
130 1300
1209 / 1200
1100 . 00| :
1000) v 1000
%09 A w0
a00) » w0l
700 - 700 L L e ! LA PEAK(UNI)
a0l onq)
soal i AL MM L 500 S, bt
» b L. iRt 7
200 300
200 200)
100 100
G Sesn. Sosn. Se7o. B0, 5710, §730 5760 S0, 5790, SeT0 5050 Sas0. 5aTo. 509 o0 7000, ot To00. T sooo. Ta00
ronuoncy (i) roquency ()
Site :03CHI1-HY Site. 03CHI1-HY
Condition + PEAK_BE(UNIT4)_16-24 3m 9120D_01620_230817 VERTICAL Condition PEAK(UNIT) 3m 9120D_01620_230817 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
J oo Date: 20240306
1300
1200
10
100
s0q)
w0l
700
S0 AVG_54]
s0q) —
400 S — N —
300 S
200
100
o0 7000, £ o0, o a0 Taoo
Froquoncy k)
Site. 03CHI1-HY
Condition AV6_54 3m 9120D_01620_230817 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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samanas. FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 52/37 CH169 5845MHz

Vertical

Fundamental

Peak

Date: 2024.03.06

750 5700 5000 5020 540, 5960. 5080 5900, 5920, 5040, 5960 5980, 6000
Frequency (MHz)
Site +03CHIL-HY
Condition + PEAK_BE(UNIT 4) 3m 9120D_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg

Date: 20240306

1300)
1200)
110,

700 ™~ AVG_BE(UNIL 4),
500
s00)

T ES

750 6780, 5800, 5620, 5840, 5860, 5680, 5000, 5020, 5040 5960, 5080, 6000
Frequency (MH)

Site +03CHIL-HY
Condition + AV6_BE(UNIT 4) 3m 9120D_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:0750KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 52/40 CH177 5885MHz

Horizontal

Fundamental

Avg

Left blank

AV6_54 3m 9120D_01620_230817 HORTZONTAL
RBW:1000.000KHz VBW:0.750KHz SWT:Auto

1 (@Buvim) te: 2024.03.06 Date: 2024.03.06
PEAK BN 1624
1300 1300
1200 ’ 1200
1100 e o) :
1000 // 1000
909 / 900
800 ~ 80
700 'S o0l R 1 =H PEAK(UNI)
500 60
2 i)
500} T Al 500 s
400 40 MMW‘
309 300
200 200
100 100
00 5630, 5650, 5670, 5660, 5710, 5730, 5750, 5770, 5790, 5010 5630 5050 5070, 5095 000 2000, 3000, 000, 5000, 000 7000
Froquency (Miz) Frequency (MHa)
site +03CHILHY Site 03CH1I-HY
Condition + PEAK_BE(UNII4)_16-24 3m 9120D_01620_230817 HORIZONTAL Condition PEAK(UNII) 3m 9120D_01620_230817 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Date: 2024.03.06
1300
1200
o
1000
90
w0
700
0 A6 54
S0 — —
400 s e——
309 S
200
100
000 2000, 3000, 000, N 000, 7000
Frequency (MHz)
Site 03CHIL-HY
Condition

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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samanas. FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 52/40 CH177 5885MHz

Horizontal

Fundamental

1 (@BuVim)

Date: 2024.03.06

500 g

|

-

THSN L i
Py
. JM o

Site
Condition

Peak

750 5760, 500, 5620, 5840, 5660, 5600, 5900, 5920, 5040 5960, 5080, 6000

Frequency (MHz)

+03CHIL-HY

+ PEAK_BE(UNIT 4) 3m 9120D_01620_230817 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

A (@BuVim)

Date: 20240306

f ™ AVG_BEQUNLY)

Site
Condition

Avg

750 6780, 5800, 5620, 5840, 5860, 5680, 5000, 5020, 5040 5960, 5080, 6000
Frquency (M

ncy (Miz)

+03CHIL-HY

+ AV6_BE(UNIT 4) 3m 9120D_01620_230817 HORIZONTAL
+ RBW:1000.000KHz VBW:0750KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 52/40 CH177 5885MHz

Vertical

Fundamental

Avg

Left blank

1 (@Buvim) te: 2024.03.06 evel (4B Date: 2024.03.06
PEAK BN 1624
1300 1300
1200 ’ 1200
1100 e o) :
1000 // 1000
909 / 900
800 A 80
700 'S o0l R A PEAK(UNI)
500 60 —
500 " S0 — st
o - W
o
309 304
200 200
100 100
00 5630, 5650, 5670, 5660, 5710, 5730, 5750, 5770, 5790, 5010 5630 5050 5070, 5095 000 2000, 3000, 000, 5000, 000 7000
Froquency (Miz) Frequency (MHa)
site +03CHILHY Site 03CH1I-HY
Condition + PEAK_BE(UNII4)_16-24 3m 9120D_01620_230817 VERTICAL Condition PEAK(UNII) 3m 9120D_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
A 0B Date: 2024.03.06
1300
1200
o
1000
90
w0
700
0 A6 54
S0
=
400 B
304) i
200
100
000 2000, 3000, 000, o 000, 7000
Frequency (MHa)
Site 03CHIL-HY
Condition AV6_54 3m 9120D_01620_230817 VERTICAL

RBW:1000.000KHz VBW:0.750KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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samanas. FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 52/40 CH177 5885MHz

Vertical Fundamental

Peak

[
1004 J 1NN

90.0| il \\ PEAK_BE(UNIL4),
00

0

200

Frequency (MHz)

Site +03CHIL-HY

Condition + PEAK_BE(UNIT 4) 3m 9120D_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg

Date: 20240306

%00 f
80.0| o

700 g AVG_BE(UNILY)
500
500
400

309
209
100
750 5700, 5000 5020 54D, 5960, 5080 5900, 5020. 5040, 5960, 5980, 6000
Frequency (MHz)
Site +03CHIL-HY
Condition + AV6_BE(UNIT 4) 3m 9120D_01620_230817 VERTICAL

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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samanas. FCC RADIO TEST REPORT

Rep

ort No. : FR412509G

UNII-4 5835~5885MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CH169 5845MHz

Horizontal Fundamental

Peak

A (@Buvim) Date: 2024-03.06
PEAK [BE(UNIE) 1622,

el (dBuVim)

Date: 20240306

1504 1504
1204 . 1204
/
109 o 109
100.0| ,»/ ry& 100.0|
90.0f - 90.0f
V |

a0 . | s0d
00l 700 UT I ITLLF L1 I PEAK(UNI)
a0 M s0d

. ) HONRIO ROl
w00 ! 500 i ——
a0 40 I e

r—

304 s0d
20 204
104 10d

5630, 5650, 5670, 5690, 5710. 5730. 5750, 5770, 5790. 5610, 5630. 5650, 5670 5895 000 2000. 3000.
i

4000 000, 7000
requency (MHz) Frequency (MH2)

Site $03CHILHY site 03CHILHY

Condition + PEAK_BE(UNIT4)_16-24 3m 9120D_01620_230817 HORIZONTAL Condition PEAK(UNTT) 3m 9120D>_01620_230817 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg

evel @Buvim)

Date: 2024.03.06

000 2000, 3000, 4000,

Frequency (MHz)

site 03CHILHY

Condition AV6_54 3m 9120D_01620_230817 HORIZONTAL
RBW:1000.000KHz VBW:0.820KHz SWT:Auto

Left blank

000, 7000

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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samanas. FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CH169 5845MHz

Horizontal

Fundamental

Peak

) aBavim) vate: 20240306
130
1209
10
100 I
<

%00 " L peax sk
a00)
700
a0l
o X I
100
200
200
100

750 70 S0, Soz Geko, Sas0. SeEn G0, 560 5odo, E9e0. 96n 6000

Frequency (MHz)

Site +03CHIL-HY

Condition + PEAK_BE(UNIT 4) 3m 9120D_01620_230817 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg

A (@BuVim)

1304
1204

100

%0d 4

800 AN

700 R v |
609

504

750 6780, 5800, 5620, 5840, 5860, 5680, 5000, 5020, 5040 5960, 5080, 6000
Frequency (MH)

Date: 20240306

Site +03CHIL-HY
Condition + AV6_BE(UNIT 4) 3m 9120D_01620_230817 HORIZONTAL
+ RBW:1000.000KHz VBW:0820KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI UNII-4 5835~5885MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 106/53 CH169 5845MHz
1 Vertical Fundamental
110.0| —t 10.0| +
1000 e 1000
A (b
80.0) A 80.0|
700, 1V T [N R | [l PEAK(UNI|
wd .
k, Wt ] S T ———
4 Y bt T
s
2
SRR T S S e S B s
Site :03CHII-HY Site 03CHI1-HY
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_01620_230817 VERTICAL Condition PEAK(UNII) 3m 9120D_01620_230817 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
609 AVG 54
B s
300]_ T
e ; ]
e
Site 03CHI11-HY
Condition AV6_54 3m 9120D_01620_230817 VERTICAL
RBW:1000.000KHz VBW:0.820KHz SWT:Auto
Avg Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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samanas. FCC RADIO TEST REPORT Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CH169 5845MHz

Ve

rtical Fundamental

Peak

Date: 2024.03.06

il

W,L <
904 S PEAK BE(UNILY)
s00) W\

WMJM

750 5760, 500, 5620, 5840, 5660, 5600, 5900, 5920, 5040 5960, 5980, 6000

Sit +03CHILHY

ite
Condition + PEAK_BE(UNIT 4) 3m 9120D_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Frequency (MHz)

Left blank

Avg

Date: 20240306

900 5

800 NG

700 ™ AVG_BE(UNILY)
500

500

|

409

309

209

100

750 5700, 5000 5020 54D, 5960, 5080 5900 5020, 5040, 5960, 5980, 6000
Frequency (MHz)
Site +03CHIL-HY
Condition + AV6_BE(UNII 4) 3m 9120b_01620_230817 VERTICAL

+ RBW:1000.000KHz VBW:0.820KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH177 5885MHz

Horizontal

Fundamental

A (@BuVim)

Avg

Left blank

RBW:1000.000KHz VBW:0.820KHz SWT:Auto

Date: 2024.03.06 evel (4B Date: 2024.03.06
ERK BEQUN) 1620
1300 1304)
1200 / 1200)
110.0) — 1100] :
1o — oud
909 ~ 90
80.0 s 80.0|
70.) - 700 —HT—L P 1 LA PEAK(UNI)
500 600
s
500k " i s00) a0 p
40.0| 40.0| W
fesmton
300 304
200) 200
100 100
00 5030 550, 5670, 5090 5710, 5730, 5750, 5770 5790, 5010 5630 S50 5670, 595 00 2000, ETy 000, S000. 5000 7000
Froquency (MHz) Froquency (MHa)
Site :03CH11-HY Site. 03CHI1-HY
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_01620_230817 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_01620_230817 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (08 Date: 20240306
1304)
1200)
1100
1000
904
o0
700
609 AVG 54
504 — g
400) _‘/‘//_/__,N-M«-/’
304
200
100
00 000, ETy 000, o 000 7000
Frequency (MH2)
Site. 03CH11-HY
Condition AV6_54 3m 9120D_01620_230817 HORIZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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samanas. FCC RADIO TEST REPORT Report No. : FR412509G

WIFI UNII-4 5835~5885MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/54 CH177 5885MHz

1 Horizontal Fundamental

) @Buvim)
1300
1200
1100
s
-
500 (M S peacswua)

4

Date: 2024.03.06

750 6760, 500, 5620, 5840, 5660, 5600, 5900, 5920, 5040 5960, 5080, 6000
Frequency (MHz)

Site +03CHIL-HY
Condition + PEAK_BE(UNIT 4) 3m 9120D_01620_230817 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A (@BuVim) Date: 20240306

909 r—
800) - N

700 g AVG_BE(UNILY)
500
500
400

309
209
100
750 5700, 5000 5020 564D, 5960, 5080 5900, 5020, 5040, 5960, 5980, 6000
Frequency (MHz)
Site +03CHIL-HY
Condition + AV6_BE(UNIT 4) 3m 9120D_01620_230817 HORIZONTAL

+ RBW:1000.000KHz VBW:0.820KHz SWT:Auto

Avg Left blank

TEL: 886-3-327-0868

Page Number : D75 of D125
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samanas. FCC RADIO TEST REPORT Report No. : FR412509G

WIFI UNII-4 5835~5885MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/54 CH177 5885MHz

1 Vertical Fundamental

A (@BuVim)

te: 2024.03.06 ovel 48y Date: 2024.03.06
PEAK BN 1624
1300 1300
1200 ’ 1200
1100 m— o) .
1000 // 1000
909 / 90
800 ~ a0
700 'S o0l R =H PEAK(UNI)
500 m 60 e
50 o saq) - R
i i
400 L e e
oo

309 304
200 200
100 100

00 5630, 5650, 5670. 5660, 5710, 5730, 5750, 5770, 5790, 5010 5830 5050 5070, 5095 000 2000, 3000, 000, 5000, 000 7000

Froquency (Miz) Frequency (MHa)

site +03CHILHY Site 03CHILHY
Condition + PEAK_BE(UNII4)_16-24 3m 9120D_01620_230817 VERTICAL Condition PEAK(UNII) 3m 9120D_01620_230817 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

) a8y Date: 20240306

1300
1200
o
1000
90
w0
700

609) VG 54

s00]
400 i
300 it

200)
100

000 2000, 3000, 4000,

Froquency (MHz)

Site 03CHIL-HY

Condition AV6_54 3m 9120D_01620_230817 VERTICAL
RBW:1000.000KHz VBW:0.820KHz SWT:Auto

Avg Left blank

TEL: 886-3-327-0868

Page Number : D76 of D125
FAX: 886-3-327-0855



samanas. FCC RADIO TEST REPORT

Report No. : FR412509G

WIFI

UNII-4 5835~5885MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH177 5885MHz

Vertical

Fundamental

Peak

Date: 2024.03.06

750 5700 5000 5020 540, 5960. 5080 5900 5920, 5040, 5960 5980, 6000
Frequency (MHz)
Site +03CHIL-HY
Condition + PEAK_BE(UNIT 4) 3m 9120D_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg

Date: 20240306

b e

500 N

700 ~ AVG. BEUNLY)
500

500

-
S VU A A .
309
209
100
750 5700, 5000 5020 564D, 5960, 5080 5000, 5020, 5040, 5960, 5980, 6000
Frequency (MHz)
Site +03CHIL-HY
Condition + AV6_BE(UNII 4) 3m 9120b_01620_230817 VERTICAL

+ RBW:1000.000KHz VBW:0.820KHz SWT:Auto

Left blank

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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